MANUFACTURING LTD.

Parts Catalogue - 2022

The Anser product has been available since 1985, and has proven itself in
performance and durability for over twenty years. Our team has a
commitment to integrity, innovation, and ongoing product support.

The ANSER you have been looking for!

Quality - Durability - Performance
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Al\lsm About Us

MANUFACTURING LTD.

Anser Manufacturing Ltd. is a leading manufacturer and distributor =5
of logging trailers in British Columbia. The Anser product has been :
available since 1985, and has proven itself in performance and du-
rability for over twenty years. In 2001, the company underwent a
change of ownership becoming Anser Manufacturing Ltd.

The new Anser team has since taken aggressive steps to improve
and modify trailer design through the use of 3-D solid modeling soft- §
ware and FEA analysis. Our focus is on customers' needs, imple-
menting innovative and practical designs, paying close attention to
detail and sticking to our high standards for quality.

Anser's head office and manufacturing plant is now located at 821 Fairweather Road in Vernon, British
Columbia. The facility is modern and accessible, allowing Anser to provide excellent service to our cus-
tomers. Our engineer and fabricating staff are highly skilled, experienced and very responsive. Our ex-
tensive parts inventory and our service ensure that the wheels keep turning.

We know the demands our customers face on the road every day and do our best to help them meet the
challenges of today's trucking industry. The Anser team has a commitment to integrity, innovation and on-
going product support.

Service

Truck Rigging

We provide Short/Long Log Truck Rig-Outs, Hook Truck Rig-Outs, Lowbed Truck Rig-Outs, and 5th
Wheel Truck Rig-Outs. Other configurations are available upon request. We also offer a full inspection
facility.

Contact Us

For more information on our trailers, parts or service
please contact a member of our team at:

Anser Manufacturing Ltd.
821 Fairweather Road
Vernon, BC VAT 8T9

Phone: 250-545-7070
Fax: 250-542-0720
Email: anser@shawcable.com
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Anser Quad-Axle Short Logger Trailer

MANUFACTURING LTD.

e QT-100 Formed Tube Frame

o Double Ball Race Turntable

e Air Ride Suspension

e Air Gauge on Air Suspension for Load Weight
e 16.5" x 7" Brakes with ABS

e Telescopic Reach with Airlock System

o Stake and Bunk Options

o Electrical to meet CMVSS

o Painted Black with Endura Paint

Options are available upon request.

I
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AnseER

MANUFACTURING LTD.

4

QT-100 Formed Tube Frame
43” Double Ball Race Turntable
175" Wheelbase

Spring Front Suspension and Walking Beam
Rear Suspension with Hendrickson Centre
Bushings

16.5" x 7" Brakes with ABS

Various Reach, Stake and Bunk Options
Electronic Scales

Long load light

Electrical to meet CMVSS

Painted Black with Endura Paint

Anser Tri-Axle Long Logger Trailer
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Built After November 2013 Has Turntable Block

Built After July 2020 Has An Available Bolt In
Turntable Stop

Built After June 2014 Has A Remote Turntable
Greasing

Options are available upon request. Tri-Axle is also available in a 195" WB
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A|\|SER Anser Tri-Axle Short Logger Trailer

MANUFACTURING LTD.

e QT-100 Formed Tube Frame
e 43" Double Ball Race Turntable
e 195in. Wheelbase

e Spring Front Suspension and Walking Beam Rear Suspension with Hendrickson Centre Bushings
e 16.5" x 7" Brakes with ABS

o Various Reach, Stake and Bunk Options

o Electronic Scales

e Long load light

o Electrical to meet CMVSS

o Painted Black with Endura Paint

Options are available upon request.
+  “Quick Change” Switchable Long/Short
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A|\|SER Anser Hayrack Short Logger Trailer

MANUFACTURING LTD.

AL ﬂ'l”ﬂ'

Overall Length 52.0 Ft
QT-100 Steel Construction

Hendrickson Air Ride Suspension

Air Gauge on Air Suspension for Load Weight
16.5" x 7" Brakes with ABS
Front Light Bar

Heavy Duty Rear Bush Bumper
Stake and Bunk Options
Electrical to meet CMVSS
Painted Black with Endura Paint

Options are available upon request.

This design allows for great adjustability and number of Bunks (4,6,8,10).
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ANSER Anser Single Axle Jeep Loggers

MANUFACTURING LTD.

e QT-100 Formed Tube Frame

¢ Sliding King Pin with built in Traction Action
e Air Ride Suspension complete with Air Lift
e 16.5" x 7" Brakes with ABS

e Landing Leg

e Bunk Lo-Profile

o Electrical to meet CMVSS

o Painted Black with Endura Paint

Options are available upon request

The “Formed Tube Frame” design offers many advantages and benefits. Easy to
maintain, with less dirt or mud, and less wear, which means more money in your
pocket.
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AI\ISER Anser Tandem Pole Trailer

MANUFACTURING LTD.

e QT-100 Frame

o Walking Beam with Hendrickson Centre Bushings
e 16.5" x 7" Brakes with ABS

e Various Reach, Stake and Bunk Options

o Electronic Scales

e Long load light

o Electrical to meet CMVSS

o Painted Black with Endura Paint

Options are available upon request.

The “Walking Beam with Hendrickson Centre Bushings” design makes our trailer different
from our competitors (no shaft in between walking beams). This reduces the accumulation of
dirt and mud. Less maintenance and less extras, means more money in your pocket.
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AI\ISER Anser Tridem Pole Trailer

MANUFACTURING LTD.

e QT-100 Formed Tube Frame

o Walking Beam with Hendrickson Centre Bushings
e 16.5" x 7" Brakes with ABS

e Various Reach, Stake and Bunk Options

o Electronic Scales

e Long load light

o Electrical to meet CMVSS

o Painted Black with Endura Paint

Options are available upon request.

The “Walking Beam with Hendrickson Centre Bushings” design makes our trailer different
from our competitors (no shaft in between walking beams). This reduces the accumulation of
dirt and mud. Less maintenance and less extras, means more money in your pocket.
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MANUFACTURING LTD.

Anser Heavy Duty Quad-Axle Short Logger Trailer

Item |[Part Number Description Qty
1 |HT-300T-15-001 Hendrickson HT300T Top Mount Suspension 4
2 |IMT F22T775NWA- Axle, D22, 77.5" Track, 3/4" Wall 4
3 |TSE 3030C Service Brake Chamber 3030C 8
4 [SLN 461005 Air Tank 9.5 in 2
5 |SLN 461008 Air Tank 12 in 1
6 [TEC 2000FB Air Tank Mount - Rubber 6
7 |QA-A05 Lift Molly - Clamp On 1
8 |ANS MF Anser Mudflap 2
9 |QA-A00-001-HD Rear Cover Plate 1
10 |QA-A00-003-HD Front Cover Plate 1
11 |QA-A00-004-HD Front Plywood 1
12 |ANS CB4106 Control Box, Powerdercoated 4" x 10" x 6" 1
13 |QA-A06-005 Pedestal Wear Pad, UHMW 2
14 |QA-A01-027-HD HD Chassis Reach Guide Wear Pad, UHMW 2
15 |QA-A01-033-F 14.5" Heavy Duty T-Rail - Front 2
16 |QA-A01-033-BDS 14.5" Heavy Duty T-Rail - Back Driver Side 1
17 |QA-A01-033-BPS-HD [14.5" Heavy Duty T-Rail - Back Passenger Side 1
18 |QA-A01-034 23" Heavy Duty T-Rail 2
19 |QA-A01-035 36" Heavy Duty T-Rail 2
20 |PRE 441 440 Hinge Assembly Bracket 2
21 |FAU 625-6053 Rubber Bumper 2
22 |COM-A42 Single Oval Light Box 2

Item |Part Number Description Qty
- |VOL INNVX2622 Quad-Axle Logger Harness & Lights Kit -
- |VOL INNVX2622-7w  |Quad-Axle Logger Front 7-Way -
- |VOL INNVX2622-B Standard Rear Lightbar Harness Kit -
23 |VOL LC200 2" Clear Light - Sealed LED 1
24 |VOL COLLANT ABS  [ABS 2" Yellow Light 1
25 |VOL LR200 2" Red Light - Sealed LED 5
26 |VOL LG200 Grommet 2" - Open Round 7
27 |VOL LR400-O 4" Red Light - Sealed LED 5
28 |VOL LG400 Grommet 4" - Open Round 4
29 |VOL LBR400 L-Bracket For 4" Round Light - Black 1
30 |VOL LAB12 Oval Yellow Light - Sealed LED 2
31 |[VOL LG612 Grommet 6.5" - Open Oval - Rubber 2
32 |VOL LG400-9 Grommet 4" - Closed Round 1

www.ansermfg.com
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Anser Light Weight Quad-Axle Short Logger Trailer

MANUFACTURING LTD.

Item |[Part Number Description Qty
1 [IMT F22T775NWA- Axle, D22, 77.5" Track, 3/4" Wall 4
2 |HT-300T-15-001 Hendrickson HT300T Top Mount Suspension 4
3 |TSE 3030C Service Brake Chamber 3030C 8
4 [SLN 461005 Air Tank 9.5 in 2
5 |SLN 461008 Air Tank 12in 1
6 [TEC 2000FB Air Tank Mount - Rubber 6
7 |QA-A05 Lift Molly - Clamp On 1
8 |ANS MF Anser Mudflap 2
9 |QA-A00-001-HD Rear Cover Plate 1
10 |QA-A00-003-HD Front Cover Plate 1
11 |QA-A00-004-HD Front Plywood 1
12 |ANS CB4106 Control Box, Powder coated 4" x 10" x 6" 1
13 |QA-A06-005 Pedestal Wear Pad, UHMW 2
14 |QA-A01-027-LW LW Chassis Reach Guide Wear Pad, UHMW 2
15 |QA-A01-036-BDS L Rail 14.5" - Back Driver Side 1
16 |QA-A01-036-BPS L Rail 14.5" - Back Passenger Side 1
17 |QA-A01-036-F L Rail 14.5" - Front 2
18 |QA-A01-037 L-Rail 23in 4
19 |PRE 441 440 Hinge Assembly Bracket 2
20 |FAU 625-6053 Rubber Bumper 2
21 |COM-A42 Single Oval Light Box 2

Item |Part Number Description Qty
- |VOL INNVX2622 Quad-Axle Logger Harness & Lights Kit -
- |VOL INNVX2622-7w  |Quad-Axle Logger Front 7-Way -
- |VOL INNVX2622-B Standard Rear Lightbar Harness Kit -
22 |VOL LC200 2" Clear Light - Sealed LED 1
23 |VOL COLLANT ABS  [ABS 2" Yellow Light 1
24 |VOL LR200 2" Red Light - Sealed LED 5
25 [(VOL LG200 Grommet 2" - Open Round 7
26 |VOL LR400-O 4" Red Light - Sealed LED 5
27 |VOL LG400 Grommet 4" - Open Round 4
28 |VOL LBR400 L-Bracket For 4" Round Light - Black 1
29 |VOL LAB12 Oval Yellow Light - Sealed LED 2
30 |[VOL LG612 Grommet 6.5" - Open Oval - Rubber 2
31 |VOL LG400-9 Grommet 4" - Closed Round 1

www.ansermfg.com
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MANUFACTURING LTD.

Anser Tri-Axle Long Logger Trailer (175”)

Item |[Part Number Description Qty
1 |STA TRA2270 21B-FAB Spring Suspension 14.75" 2
2 |COM-A05 \Walking Beam, 54" Spread 2
3 |IMT F22T775NWA- Axle, D22, 77.5" Track, 3/4" Wall 3
4 |[TSE 30S Service Brake Chamber 30S 2
5 |TSE 3030C Service Brake Chamber 3030C 4
6 [SLN 461008 Air Tank 12 in 1
7 |SLN 461005 Air Tank 9.5 in 1
8 |[TEC 2000FB Air Tank Mount - Rubber 4
9 [TA-A03 Tri-Axle Suspension Body 1
10 |COM-065 Bearing Block 4
11 [TA-A03-006 Suspension Tower Doubler Plate 2
12 |[ANS MF Anser Mudflap 2
13 [NUL NF30-C Mudflap Hanger, Chrome 2
14 |TWD HD HRB2155 Rubber Bumper - 5" x 3 1/4" x 3 1/2" 2
15 |TWD HD HRB2156 Rubber Bumper 2
16 |PRE 441 440 Hinge Assembly Bracket 2
17 |TA-A06 Tri-Axle Cable Guide 2
18 |WES LRS 1x6x7 Lift Ring, 6 Foot, 7 Press 1

Item |Part Number Description Qty
- |VOL INNVX3661 Tri-Axle Logger Main Harness -
- |VOL INNVX3661/3662 |Tri-Axle Logger Harness / Light Kit - Complete -
- |VOL INNVX3662 Tri-Axle Bumper Harness / Light Kit -
19 |COM-A08 ABS Light Holder 1
20 |VOL LR200 2" Red Light - Sealed LED 3
21 |VOL LC200 2" Clear Light - Sealed LED 1
22 |VOL COLLANT ABS  [ABS 2" Yellow Light 1
23 [(VOL LG200 Grommet 2" - Open Round 5
24 |VOL LR400-O 4" Red Light - Sealed LED 5
25 [(VOL LG400 Grommet 4" - Open Round 4
26 |VOL LBR400 L-Bracket For 4" Round Light - Black 1
27 |VOL LG400-9 Grommet 4" - Closed Round 1
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MANUFACTURING LTD.

Anser Tri-Axle Short / Long Logger Trailer (195”)

Item |[Part Number Description Qty
1 |STA TRA2270 21B-FAB Spring Suspension 14.75" 2
2 |COM-A05 \Walking Beam, 54" Spread 2
3 |IMT F22T775NWA- Axle, D22, 77.5" Track, 3/4" Wall 3
4 |[TSE 30S Service Brake Chamber 30S 2
5 |TSE 3030C Service Brake Chamber 3030C 4
6 [SLN 461005 Air Tank 9.5 in 1
7 |SLN 461008 Air Tank 12 in 1
8 |[TEC 2000FB Air Tank Mount - Rubber 4
9 [TA-A03 Tri-Axle Suspension Body 1
10 |COM-065 Bearing Block 4
11 [TA-A03-006 Suspension Tower Doubler Plate 2
12 |[ANS MF Anser Mudflap 2
13 [NUL NF30-C Mudflap Hanger, Chrome 2
14 |TWD HD HRB2155 Rubber Bumper - 5" x 3 1/4" x 3 1/2" 2
15 |[TWD HD HRB2156 Rubber Bumper 2
16 |PRE 441 440 Hinge Assembly Bracket 2
17 [TA-A06 Tri-Axle Cable Guide 2
18 |BU-A49-DC Tri-Axle Bunk Clip - Driver Cut 1
19 |BU-A49 Tri-Axle Bunk Clip 2
20 |BU-A49-PC Tri-Axle Bunk Clip - Passenger Cut 1
21 [(WES LRS 1x6x7 Lift Ring, 6 Foot, 7 Press 1

Item |Part Number Description Qty
- |VOL INNVX3661 Tri-Axle Logger Main Harness -
- |VOL INNVX3661/3662 |Tri-Axle Logger Harness / Light Kit - Complete -
- |VOL INNVX3662 Tri-Axle Bumper Harness / Light Kit -

22 |COM-A08 ABS Light Holder 1
23 |VOL LR200 2" Red Light - Sealed LED 3
24 |VOL LC200 2" Clear Light - Sealed LED 1
20 |VOL COLLANT ABS  [ABS 2" Yellow Light 1
26 |VOL LG200 Grommet 2" - Open Round 5
27 |VOL LR400-O 4" Red Light - Sealed LED 5
28 |VOL LG400 Grommet 4" - Open Round 4
29 |VOL LBR400 L-Bracket For 4" Round Light - Black 1
30 |VOL LG400-9 Grommet 4" - Closed Round 1
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AnseER

MANUFACTURING LTD.

Trailer Replacement Parts / Hardware

Part Number

Description

ANS CB4106

Control Box, Powder Coated 4” x 10” x 6”

ANS 12ST664

Control Box, Powder Coated 6” x 6” x 4”

Description

Rubber Bumper, 5" x 3 1/4” x 3 1/2”

Part Number
. TWD HD HRB2155

Description

Rubber Bumper, 8 1/8” x 5 3/8” x 3 5/8”

Part Number
TWD HD HRB2156

Part Number Description
JOS DK-90/16 Turntable, 43" Double Race Ball Bearing
Part Number Description
WES CA-QUA Reach Cable Quad-Axle 25’ x 0.625” (5/8 Sleeve & Thimble)
WES ECA-TRI Reach Cable Tri-Axle 25’ x 0.625”
Part Number Description

WES LRS 1x6x4 Lift Ring, 6’ 4-Press
WES LRS 1x6x5 Lift Ring, 6’ 5-Press
WES LRS 1x4x3 Lift Ring, 4’ 3-Press Steel
WES LRS 1x6x6 Lift Ring, 6’ 6-Press Steel
WES LRS 1x6x7 Lift Ring, 6’ 7-Press Steel
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AnseER

MANUFACTURING LTD.

Lift Molly - Clamp On / Bolt-On

Item |Part Number Description Qty
1 |QA-A05-001 Molly Lift Tube 2
2 |QA-A05-002 Molly Lift Tube End Cap 4
3 |QA-A05-003 Molly Lower Clamp Plate 4
4 |QA-A05-004 Molly Clamp Spreader Block 4
5 |QA-A05-005 Molly Upper Clamp Plate 4
6 [QA-A05-006 Molly Front Hinge 4
7 |QA-A05-007 Molly Lift Arm 2
8 [QA-A05-008 Molly Center Bolt Plate 1
9 |QA-A05-009 Molly Cable Bolt Plate 2
10 |QA-A05-010 Molly Pulley Arm 2
11 |QA-A05-011 Molly Rear Tube Hinge Plate 2
12 |COM-078 Guide Pulley 3
13 |WES LRS 1x6x7 Lift Ring, 6 Foot, 7 Press 1
14 |PFS CSH8C1-312P  [Capscrew, Hex 1" UNC x 3 1/2", GD8, Plated 8
15 |PFS FW81ZD Washer, Flat, 1", GD8, Zinc Dipped 16
16 |PFS LNN8C1P Nut, Nyloc, Hex 1" UNC 8
17 |PFS CSH8C34-212P |Capscrew, Hex 3/4" UNC x 2 1/2", GD8, Plated 8
18 |PFS CSH8C34-312P |Capscrew, Hex 3/4" UNC x 3 1/2", GD8, Plated
19 |[PFS FW834ZD Washer, Flat, 3/4" GD8, Zinc Dipped 22
20 |PFS LNN8C34P Nut, Nyloc, Hex 3/4" UNC 11

Note: Item 17 is 2.5” long in the
Clamp-On configuration and 2”

long in the Bolt-On Configuration
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AnseER

MANUFACTURING LTD.

R,

Heavy Duty Quad-Axle Reach

33

Item |Part Number Description Qty

1 |RE-A02-S01 Inner Tube 1
1.1 |[RE-COM-007(a) Comp Mount Plate - QA 1
1.2 [RE-COM-011(a) Inner Compensator Support - Quad Axle 1
1.3 |PFS CSH8C78-212 Socket Head Capscrew GD8 Bare 4
2 |RE-A02-S03 QA Compensator Housing - Poly 1
2.1 |PRE 536(A/B) 536 Front End Bushing Assembly (Rubber / Poly) 1
2.2 |PRE 207S 90,000 Ib Swivel Drawbar Eye 1
2.3 |[RE-COM-030(a) Quad Mounting Plate 1
3 |RE-A02-S09 QA Air Pin Slider Assembly 1
3.1 |COM-116 Pin Collar 1
3.2 |COM-A16 Index Pin 1
3.3 |COM-A17 'Yoke Assembly 1
4 |ANS M-E-2.5X 34.5 [Spring Bunk/ Reach (2 1/2" x 34 1/2" x 1/2") 2
5 |70 Chain x 0.500 70 Chain x 1/2" - 8 Links 2
6 1018455 G-209 Screw Pin Shackle, 1/2" 4
7 |TSE 16S Service Brake Chamber 16S 1
8 |TSE 24S Service Brake Chamber 24S 1
9 |RE-A02-025 Air Pot Guard 1
10 |RE-A02-S08 Air Clamp Assembly 1
11 |RE-COM-A08 Reach Lift Cable Pin 1
12 |WES LRS1x4x3 Lift Ring, 4'-6", 3 Press 1
13 |G-450 (7/8") U-Bolt Wire Rope Clip 2
14 |PRE 424(L/R) 440 Hinge Assembly Housing 2
15 |PFS FW878ZD \Washer, Flat, 7/8", GD8, Zinc Dipped 4
4

PFS LNN8C78P

Nut, Nyloc, Hex 7/8" UNC
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Aniser Light Weight Quad-Axle Reach

MANUFACTURING LTD.

10 X 11

Item |Part Number Description Qty
1 |RE-A12-S01 Quad Light Inner Tube 1
1.1 |[RE-COM-007(a) Comp Mount Plate - QA 1
1.2 |[RE-COM-011(a) Inner Compensator Support - Quad Axle 1
2 |RE-A02-S03 QA Compensator Housing - Rubber/Poly 1
2.1 |PRE 536(A/B) 536 Front End Bushing Assembly (Rubber / Poly) 1
2.2 |PRE 207S 90,000 Ib Swivel Drawbar Eye 1
2.3 |RE-COM-030(a) Quad Mounting Plate 1
3 |RE-COM-AQ7 Positive Pin Reach Lock 1
4 |ANS U3082-3 Reach Clamp Assembly 1
5 |JANS M-E-2.5X 34.5 |Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2") 2
6 |70 Chain x 0.500 70 Chain x 1/2" - 8 Links 2
7 1018455 G-209 Screw Pin Shackle, 1/2" 4
8 |PRE 424(L/R) 440 Hinge Assembly Housing 2
9 |RE-COM-A08 Reach Lift Cable Pin 1
10 |G-450 (7/8") U-Bolt Wire Rope Clip 2
11 |WES LRS1x4x3 Lift Ring, 4'-6", 3 Press 1
12 |PFS RNH8C78P Nut, Regular, Hex 7/8" UNC, GD8 4
13 |PFS FW878ZD \Washer, Flat, 7/8", GD8, Zinc Dipped 4
14 |PFS CSH8C78-212  |Socket Head Capscrew GD8 Bare 4
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AnseER

MANUFACTURING LTD.

1 Stage Tandem Reach

Item |Part Number Description Qty
1 [RE-COM-A01 79.5" x 3/8" Wall Compensator Pole 1
1.1 |RE-COM-001 Compensator Stop Ring 1
1.2 |RE-COM-025 Compensator Tube, 79.5" x 3/8" 1
1.3 [ANS U3082-41 Reach Eye Casting 1
2 |RE-COM-A05 Compensator Housing 1
2.1 |ANS CHB4 Bushing Compensator Housing 4
2.2 |ANS U3082-21 D-Ring Casting D-Ring 1
2.3 |[RE-COM-003 D-Ring Compensator Bracket 1
2.4 |PAP 300 307 Pin Spring, 1/4" x 3/4" 7
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
3 |RE-COM-007 Compensator Mount Plate 1
4 |RE-A04-003 Compensator Support 1
5 |PFS CSH8C78-212  |Socket Head Capscrew GD8 Bare 4
6 |PFS Fw878ZD \Washer, Flat, 7/8", GD8, Zinc Dipped 4
7 |PFS RNH8C78P Nut, Regular, Hex 7/8" UNC, GD8 4
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AI\ISER 2 Stage Tandem Reach

MANUFACTURING LTD.

3
2 )
1
@—
@2—
@
Item |Part Number Description Qty
1 [RE-COM-A01 79.5" x 3/8" Wall Compensator Pole 1
1.1 |RE-COM-001 Compensator Stop Ring 1
1.2 |RE-COM-025 Compensator Tube, 79.5" x 3/8" 1
1.3 [ANS U3082-41 Reach Eye Casting 1
2 |RE-COM-A05 Compensator Housing 1
2.1 |ANS CHB4 Bushing Compensator Housing 4
2.2 |ANS U3082-21 D-Ring Casting D-Ring 2
2.3 |[RE-COM-003 D-Ring Compensator Bracket 1
2.4 [PAP 300 307 Pin Spring, 1/4" x 3/4" 7
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
3 |ANSU3082-21 D-Ring Bracket 1
4 |RE-COM-007 Compensator Mount Plate 1
5 |RE-COM-011(a) Inner Compensator Support - Quad Axle 1
6 |ANS U3082-3 Reach Clamp Assembly 1
7 |PFS CSH8C78-212  [Socket Head Capscrew GD8 Bare 4
8 |PFS FW878zD \Washer, Flat, 7/8", GD8, Zinc Dipped 4
9 |PFS RNH8C78P Nut, Regular, Hex 7/8" UNC, GD8 4
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AI\ISER 1 Stage Tridem Reach

MANUFACTURING LTD.

3

177

Item |Part Number Description Qty
1 [RE-COM-A02 79.5" x 0.625" Wall Compensator Pole 1
1.1 |RE-COM-001 Compensator Stop Ring 1
1.2 |RE-COM-026 Compensator Tube, 79.5" x 5/8" Wall 1
1.3 |[ANSU3082-41 Reach Eye Casting 1
2 |RE-COM-A05 Compensator Housing 1
2.1 |ANSCHB4 Bushing Compensator Housing 4
2.2 |ANSU3082-21 D-Ring Casting D-Ring 1
2.3 |[RE-COM-003 D-Ring Compensator Bracket 1
2.4 |PAP 300 307 Pin Spring, 1/4" x 3/4" 7
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
3 |RE-COM-007 Compensator Mount Plate 1
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AnseER

MANUFACTURING LTD.

@

2 Stage Tridem Reach

T 17

Item |Part Number Description Qty
1 |[RE-COM-A02 79.5" x 0.625" Wall Compensator Pole 1
1.1 |RE-COM-001 Compensator Stop Ring 1
1.2 |RE-COM-026 Compensator Tube, 79.5" x 5/8" Wall 1
1.3 [ANS U3082-41 Reach Eye Casting 1
2 |RE-COM-A05 Compensator Housing 1
2.1 |ANS CHB4 Bushing Compensator Housing 4
2.2 |ANS U3082-21 D-Ring Casting D-Ring 2
2.3 |[RE-COM-003 D-Ring Compensator Bracket 1
2.4 |PAP 300 307 Pin Spring, 1/4" x 3/4" 7
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
3 |JANSU3082-21 D-Ring Bracket 1
4 |ANS U3082-3 Reach Clamp Assembly 1
5 |RE-COM-007 Compensator Mount Plate 1
6 |RE-AQ07-007 Compensator Support 1
7 |PFS CSH8C78-212  |Socket Head Capscrew GD8 Bare 4
8 |PFS FW878zD \Washer, Flat, 7/8", GD8, Zinc Dipped 4
9 |PFS RNH8C78P Nut, Regular, Hex 7/8" UNC, GD8 4
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AnseER

MANUFACTURING LTD.

2 Stage 6’-6” Outer Tube Tri-Axle Reach

4
1
10
5
3
&

Item |Part Number Description Qty
1 |RE-A09-S01 2 Stage Tri-Axle - Inner Tube 1
1.1 |RE-COM-007 Compensator Mount Plate 1
1.2 [RE-COM-011(a) Inner Compensator Support - Quad Axle 1
1.3 |[RE-COM-011(c) Inner Compensator Support - Tri-Axle 1
1.4 |PFS CSH8C78-212  [Socket Head Capscrew GD8 Bare 4
2 |RE-COM-A05 Compensator Housing 1
2.1 |ANS CHB4 Bushing Compensator Housing 4
2.2 |ANS U3082-21 D-Ring Casting D-Ring 1
2.3 |[RE-COM-003 D-Ring Compensator Bracket 1
2.4 |PAP 300 307 Pin Spring, 1/4" x 3/4" 7
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
3 |RE-COM-A06 90 3/4" x 3/8" Wall Compensator Pole 1
3.1 |RE-COM-001 Compensator Stop Ring 1
3.2 |RE-COM-029 Compensator Tube, 90 3/4" x 3/8" 1
3.3 |ANS U3082-41 Reach Eye Casting 1
4 |RE-COM-AQ7 Positive Pin Reach Lock 1
5 |ANS U3082-3 Reach Clamp Assembly 1
6 [ANS M-E-2.5X 34.5 |Spring Bunk/ Reach (2 1/2" x 34 1/2" x 1/2") 2
7 (1018455 G-209 Screw Pin Shackle, 1/2" 4
8 |70 Chain x 0.500 70 Chain x 1/2" - 3 Links 2
9 |2 ke x 050905 179 Ghain x 172 - 5 Links 2
10 |PRE 424(L/R) 440 Hinge Assembly Housing 2
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MANUFACTURING LTD.

2 Stage 7’-4” Outer Tube Tri-Axle Reach

Item |Part Number Description Qty
1 |RE-A10-S01 2 Stage Tri-Axle Inner Tube
1.1 |RE-COM-007 Compensator Mount Plate
1.2 |RE-COM-011(a) Inner Compensator Support - Quad Axle

1.3 |RE-COM-011(c)

Inner Compensator Support - Tri-Axle

1.4 |PFS CSH8C78-212

Socket Head Capscrew GD8 Bare

2 |RE-COM-A05

Compensator Housing

2.1 |ANS CHB4 Bushing Compensator Housing
2.2 |ANS U3082-21 D-Ring Casting D-Ring
2.3 |[RE-COM-003 D-Ring Compensator Bracket
2.4 |PAP 300 307 Pin Spring, 1/4" x 3/4"
2.5 [EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x 4 1/2" x 1/8")
3 [RE-COM-AQ7 Positive Pin Reach Lock
RE-COM-A10 101" x 0.375" Wall Compensator Pole (TA Short Log)
4.1 |[RE-COM-049 Compensator Tube, 101.0000 x .3750
4.2 |ANS U3082-41 Reach Eye Casting

RE-COM-040

Compensator Lock Ring

ANS U3082-3

Reach Clamp Assembly

440 Hinge Assembly Housing

ANS M-E-2.5 X 34.5

Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2")

5
6
7 |PRE 424(L/R)
8
9

1018455

G-209 Screw Pin Shackle, 1/2"

10 (70 Chain x 0.500

70 Chain x 1/2" - 3 Links

11 |70 Chain x 0.500

70 Chain x 1/2" - 9 Links

12 |PFS FW878ZD

Washer, Flat, 7/8", GD8, Zinc Dipped

13 |PFS RNH8C78P

Nut, Regular, Hex 7/8" UNC, GD8

BIBRININIBDININ|Aaaa2a]la2a]la2aIN|IN]_2aDdDAD]ma]—-

Old Style: Bolt-on Positioner

2x RE-A10-012
Lock-In Mount Plate

PFSCSH8C12-2P

PFSCSH8C58-5P

RE-COM-039
Compensator

Lock-In
Plate

New Style: Welded Positioner

2x RE-COM-055-B
SQ Positioner - Side

RE-COM-039
Compensator
Lock-In
Plate

PFSCSH8C58-5P J

2x RE-COM-055-A
SQ Positioner - Top
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AI\ISER Reach Replacement Parts

MANUFACTURING LTD.

> Item |Part Number Description Qty
@ - |RE-COM-011(a) Inner Compensator Support - Quad-Axle| 1
- |RE-COM-011(b) Inner Compensator Support - Tri-Axle 1

- |RE-COM-011(c) Inner Compensator Support - Tandem 2

Item [Part Number Description Qty
@@ @@ - |RE-COM-030 Mounting Plate for Compensator 1
() ® - |RE-COM-030(a) |Mounting Plate for Compensator - Quad | 1

Item |Part Number Description Qty
- |RE-COM-024-S12 |1/2" Short Lifting Lug 1
@ @ - |RE-COM-024-T12 |1/2" Tall Lifting Lug 1

- |RE-COM-024-S58 |5/8" Short Lifting Lug 1

Item |Part Number Description Qty
© Q - |[RE-COM-023(a) Lifting Lug Base 1

- |RE-COM-023(b) Lifting Lug Base - Small 1

Item |Part Number Description Qty
- |RE-A02-025 Air Pot Guard 1

Item |Part Number Description Qty
- |RE-COM-006 Spring Bracket 1

Q Item |Part Number Description Qty
> - |COM-066S Solid Safety Chain Mount 1
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MANUFACTURING LTD.

Cab Guard - Short Log and Long Log

Cab Guard Reach Rest (Angled)
Tri-Axle Long Log

Capscrew, Hex 1/2" UNC x 1 1/2", GD8, Plated

Cab Guard Bumper
Tri-Axle Switchable

Capscrew, Hex 1/2" UNC x 2", GD8, Plated

Cab Guard Delux Reach Rest
Pole Trailers

Capscrew, Hex 3/8" UNC x 2 1/2", GD8, Plated

Cab Guard Reach Rest (Flush)
Quad Axle

Cab Guard Bumper with Angle Iron
Tri-Axle /Quad Axle

Capscrew, Hex 1/2" UNC x 2", GD8, Plated

Rear View to Highlight Angle Iron
Capscrew, Hex 1/2" UNC x 1 1/2", GD8, Plated

OOONSRCIONG

Typ. Bolt Tab Hardware

Typ. Accessory Hardware
*Note: 4.5" Bolt when going through
two accessories

www.ansermfg.com
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MANUFACTURING LTD.

Cab Guard - Short Log and Long Log BOM

Item |Part Number Description Qty
- |VOL INNVX2767 Cab Guard Wiring Harness -
1 |CG-A02 Shovel Handle Base (Optional) 2
2 |CG-A03 Axe Holder (Optional) 1
3 |CG-A04 \Wrapper Hook (Optional) 1
4 |CG-A05 /Axe Handle Holder (Optional) 1
5 |CG-A06 Cabguard Reach Rest 1
6 |[CG-A07 Shovel Handle Holder (Optional) 1
7 |CG-A11 Protective Grill 2
8 [CG-A12 Protective Grill - Small 1
9 |CG-A13 Spray Can Holder 1
10 |ANS MF Anser Mudflap 1
11 |CG-005 Side 0.125" Checker Plate 2
12 |CG-007 Bottom 0.125" Checker Plate 1
13 |CG-A01-026 Reach Rest Support 1
14 |FAU 625-4097 12" Dock Bumper 1
15 |BCR 3023 Delux Reach Rest (Optional) 1
16 |BCR 313 Reach Rest (Optional) 1
17 |CG-GATMK Cab Guard Mounting Kit, U-Bolt 1
18 » CG-008 Bottom Bolt Flange 4
19 + TWD UB1 x 4 x 18.5ft [U-Bolt 1" x 4" x 18.5" Flat Top 4
20 + BCR UB.5x3 Rubber Pad 1/2" x 3" 2
21 « PFS FW81ZD Washer, Flat, 1", GD8, Zinc Dipped 8
22 * PFS RHND8F1 Nut, Deep, GD8 1" UNF (U-Bolt) 8
23 |VOL LC200 2" Clear Light - Sealed LED 1
24 [VOL LG200 Grommet 2" - Open Round 1
25 |VOL LR612-O Oval Red Light - Sealed LED 4
26 |VOL LA612 Oval Yellow Light - Sealed LED 4
27 [VOL LG612 Grommet 6.5" - Open Oval - Rubber 8
28 |VOL INNVX 4305 Utility Spot Lamp 4
29 |DOR 00818 Weather Stripping 5/32" x 3/4" x 50' 1
30 |PFS CSH8C14-4P Capscrew, Hex 1/4" UNC x 4", GD8, Plated 7
31 |PFS CSH8C14-412P Capscrew, Hex 1/4" UNC x 4 1/2", GD8, Plated 4
32 |PFS FW814zD Washer, Flat, 1/4" GD8, Zinc Dipped 22
33 |PFS LNN8C14P Nut, Nyloc, Hex 1/4" UNC 11
34 |PFS CSH5C516-1P Capscrew, Hex 5/16" UNC x 1", GD5, Plated 23
35 |PFS FW8516ZD Washer, Flat, 5/16, GD8, Zinc Dipped 23
36 |PFS LNN8C516P Nut, Nyloc, Hex 5/16" UNC 23
37 |PFS CSH8C12-112P Capscrew, Hex 1/2" UNC x 1 1/2", GD8, Plated 2
38 |PFS CSH8C12-312P Capscrew, Hex 1/2" UNC x 3 1/2" GD8, Plated 8
39 |PFS LNN8C12P Nut, Nyloc, Hex 1/2" UNC 10
40 [PFS FW812zZD Washer, Flat, 1/2", GD8, Zinc Dipped 20

Note:

Item 17 includes
items 18 through 22
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AnNseER Rigouts - False Bunk , Wheel Rest, H-Pipe

MANUFACTURING LTD.

Part Number Description
RO-A02 False Bunk
Dependent on
Customer's Truck
Part Number Description
RO-A03 Wheel Rest

Part Number Description Optional Attachments:

RO-A04 Quad Front H-Pipe

Q RO-A04-005
4" Pipe Cradle Plate

RO-A04-007
Truck Frame Rail Angle
Mounting and Cradle Plate Assembly

RO-A04-006
Cab Guard Mounting Plate

Capscrew, Hex 1/2" UNC x 2", GD8, Plated
Washer, Flat, 1/2", GD8, Zinc Dipped

Nut, Nyloc, Hex 1/2" UNC
4x
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AI\ISER Rigouts - Toolbox, Truck Front Saddle, Dropped H-Pipe

MANUFACTURING LTD.

15" Part Number Description
Total Height With RO-A05 Anser Toolbox
Lid Closed
P
\\‘;6 1/4"

Part Number Description
RO-A09 Truck Front Saddle
Part Number Description
RO-A11 Dropped H-Pipe
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AI\ISER Rigouts - Rear H-Pipe, Low Bed Jump Up Ramp, Drop Hitch Assembly

MANUFACTURING LTD.

Part Number Description
RO-A12 Rear H-Pipe

Dependent on
Customers Truck

Optional: L4x6x5/16 x 9" Long

Part Number Description
RO-A13 Low Bed Jump Up Ramp

Sold only as a kit with loose parts unless truck is supplied
Length, width and height dimensions vary between trucks

Part Number Description
RO-A14 Drop Hitch Assembly

Sold only as a kit with loose parts unless truck is supplied
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Aniser Rigouts - Pedestal Support Block, Sliding Tire Chain Hanger,
MANUFAGTURING LD Truck Plumbing Mount

Part Number Description
RO-A17 Pedestal Support Blocks

”

Q, 0/}62
Part Number Description
RO-A18 Sliding Tire Chain Hanger
Part Number Description
RO-A19 Truck Plumbing Mount
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AnNseER Rigouts - TA Pedestal, TA Wheel Rest, TA Rear Offset Wheel Rest,

MANUFACTURING LTD.
Mudflap Bracket

Bottom of tube Part Number Description
to center mark

o

5 RO-A21 Tri-Axle Pedestal
Part Number Description
RO-A22 Tri-Axle Wheel Rest
Part Number Description
RO-A23 Tri-Axle Rear Offset Wheel Rest

Dimensions will vary between trucks
Parts can be sold seperately

Part Number Description
RO-A27 Mudflap Bracket
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Aniser Jeep Slider (Old)

MANUFACTURING LTD.

Item |Part Number Description Qty
JP-A06-004 Top Bolting Plate 2
2 [(JP-A06-012 Outer Spacer 2
3 [JP-A06-013 Guide UHMW 2
4 |JP-A06-014-0S Inner UHMW (Old Style) 2
5 [JP-A06-015-0S Outer UHMW (Old Style) 2
6 |COM-117 Jeep Rail Guide 2
7 |HOLKP-T-809-BF Holland, Kingpin, 1/2" 1
8 [Ww131 Weld Washer 1.312" 6
9 |PFS CSH8F58-334P [Capscrew, Hex 5/8" UNF x 3 3/4", GD8, Plated 12
10 |PFS FW858ZD \Washer, Flat, 5/8", GD8, Zinc Dipped 24
11 |BBT 446064 Nut, Stover, Hex 1/2" UNF GD8 L9 12
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AnseER

MANUFACTURING LTD.

Jeep Slider (Current)

Item |Part Number Description Qty
1 |JP-A06-004 Top Bolting Plate 2
2 [(JP-A06-012 Outer Spacer 2
3 |JP-A06-013 Guide UHMW 2
4 (JP-A06-014 Inner UHMW 4
5 |JP-A06-015 Outer UHMW 2
6 |COM-117 Jeep Rail Guide 2
7 |JP-A06-017 Jeep Rail Guide Support 2
8 |HOLKP-T-809-BF Holland, Kingpin, 1/2" 1
9 |WW131 Weld Washer 1.312" 8
10 |PFS CSH8F58-334P [Capscrew, Hex 5/8" UNF x 3 3/4", GD8, Plated 12
11 |PFS FW858ZD \Washer, Flat, 5/8", GD8, Zinc Dipped 24
12 |BBT 446064 Nut, Stover, Hex 5/8" UNF GD8 L9 12
13 |PFS CSH8C12-114P |Capscrew, Hex 1/2" UNC x 1 1/4", GD8, Plated
14 |PFS FW812ZD Washer, Flat, 1/2", GD8, Zinc Dipped
15 |PFS RNH8C12P Nut, Regular, Hex 1/2" UNC, GD8
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AnNseER Truck Sliders - 42” and 72

MANUFACTURING LTD.

Item |Part Number Description Qty
1 |COM-A32 Truck Slider Plate (Includes Truck Slider Air Pin) 1
2 |COM-A21 Truck Slider Air Pin 1
3 |PFCSH8C34-3P Capscrew, Hex 3/4" UNC x 3", GD8, Plated 12
4 |PFS FW834zD \Washer, Flat, 3/4" GD8, Zinc Dipped 24
5 |PFS LNN8C34P Nut, Nyloc, Hex 3/4" UNC 12

Item |Part Number Description Qty
1 |COM-A32 Truck Slider Plate (Includes Truck Slider Air Pin) 1
2 |COM-A21 Truck Slider Air Pin 1
3 |PFCSH8C34-3P Capscrew, Hex 3/4" UNC x 3", GD8, Plated 12
4 |PFS FW834ZD \Washer, Flat, 3/4" GD8, Zinc Dipped 24
5 |PFS LNN8C34P Nut, Nyloc, Hex 3/4" UNC 12
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AnNseER Truck Slider Air Pin - COM-A21

MANUFACTURING LTD.

Alternate View of Index Pin

Item |Part Number Description Qty
1 |COM-AQ9 Yoke Truck 1
2 |COM-A16 Index Pin 1
3 [HOL XA2524R Holland Air Cylinder 1
4 |EUC E-1418 Spring, Rat Trap (Retainer Spring) (1 1/8" x4 1/2" x 1/8") 2
5 |[BBT446010 Nut, Stover, Hex 1/2" UNC GD8 L9 1
6 |PFS CSH8C12-114P |Capscrew, Hex 1/2" UNC x 1 1/4", GD8, Plated 1
7 |PFS CSH8C12-112P [Capscrew, Hex 1/2" UNC x 1 1/2", GD8, Plated 1
8 |PFS CSH8C12-5P Capscrew, Hex 1/2" UNC x 5", GD8, Plated 1
9 |PFS CSH8C58-5P Capscrew, Hex 5/8" UNC x 5", GD8, Plated 1
10 |PFS FW812ZD \Washer, Flat, 1/2", GD8, Zinc Dipped 4
11 |PFS FW858ZD \Washer, Flat, 5/8", GD8, Zinc Dipped 2
12 |PFS RNH8C12P Nut, Regular, Hex 1/2" UNC, GD8 2
13 |PFS LNN8C58P Nut, Nyloc, Hex 5/8" UNC, GD8 1
14 |LNC 5000 Grease Fitting 1/8" NPT (Straight) 1
15 |LNC 5400 Grease Fitting 1/8" NPT (90° angle) 2
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AnseER

MANUFACTURING LTD.

®

Alternate View of Yoke Assembly

Alternate View of Air Pot Tab Stop

BC Jeep Air Pin Slider - COM-A15

Item |Part Number Description Qty
1 |COM-A16 Index Pin 1
2 |COM-A17 'Yoke Assembly - Jeep 1
3 |COM-081 Air Pin Plate 1
4 |COM-082 Air Pot Mounting Plate 1
5 |COM-086 Bushing Support 2
6 |COM-088 Air Pot Tab Stop 1
7 |COM-116 Pin Collar 1
8 |PFS CSH8C12-114P |Capscrew, Hex 1/2" UNC x 1 1/4", GD8, Plated 1
9 |PFS CSH8C58-412P |Capscrew, Hex 5/8" UNC x 4 1/2", GD8, Plated 1
10 |PFS FW858zD Washer, Flat, 5/8", GD8, Zinc Dipped 2
11 |PFS RNH8C12P Nut, Regular, Hex 1/2" UNC, GD8 1
12 |PFS RNH8C58P Nut, Regular, Hex 5/8" UNC, GD8 1
13 |LNC 5000 Grease Fitting 1/8" NPT (Straight) 1
14 |LNC 5400 Grease Fitting 1/8" NPT (90° angle) 2
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AnseER

MANUFACTURING LTD.

Alternate View of Air Pot Tab Stop

Quad-Axle Air Pin Slider - RE-A02-S09

Item |Part Number Description Qty
1 |COM-A16 Index Pin 1
2 |COM-A17 'Yoke Assembly 1
3 |RE-A02-014 Air Pot Mounting Plate 1
4 |RE-A02-030 QA Air Pin Base Plate 1
5 |COM-086 Bushing Support 2
6 |COM-088 QA Air Pot Tab Stop 1
7 |COM-116 Pin Collar 1
8 |PFS CSH8C12-114P |[Capscrew, Hex 1/2" UNC x 1 1/4", GD8, Plated 1
9 |PFS CSH8C58-412P |[Capscrew, Hex 5/8" UNC x 4 1/2", GD8, Plated 1
10 |PFS FW858zD \Washer, Flat, 5/8", GD8, Zinc Dipped 2
11 |PFS RNH8C12P Nut, Regular, Hex 1/2" UNC, GD8 1
12 |PFS LNN8C58P Nut, Nyloc, Hex 5/8" UNC, GD8 1
13 |GR30- CMK 9100315 |Chain Link 2
14 |LNC 5000 Grease Fitting 1/8" NPT (Straight) 1
15 |LNC 5400 Grease Fitting 1/8" NPT (90° angle) 2
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MANUFACTURING LTD.

Item: A (Extended Stakes)

Bunk Item List- A& B

Configurations Part Numbers Description
52" BU-AG4-52 HD 52" Stake Extension
BU-AG6-52 LW 52" Stake Extension
54" BU-A64-54 HD 54" Stake Extension
BU-AG6-54 LW 54" Stake Extension
60" BU-AG64-60 HD 60" Stake Extension
BU-AG6-60 LW 60" Stake Extension

Item: B (Main Stakes)

Configurations

Part Numbers

Description

60" - 5" Bunk Base

BU-A63-5-060-F-086

HD 60" Main Stake - Fixed 8'-6" Bunk

BU-A63-5-060-F-096

HD 60" Main Stake - Fixed 9'-6" Bunk

BU-A65-060-086

LW 60" Main Stake - Fixed 8'-6" Bunk

BU-A65-060-096

LW 60" Main Stake - Fixed 9'-6" Bunk

66" - 5" Bunk Base

BU-A63-5-066-F-086

HD 66" Main Stake - Fixed 8'-6" Bunk

BU-A63-5-066-F-096

HD 66" Main Stake - Fixed 9'-6" Bunk

BU-A65-66-086

LW 66" Main Stake - Fixed 8'-6" Bunk

BU-A65-66-096

LW 66" Main Stake - Fixed 9'-6" Bunk

72" - 5" Bunk Base

BU-A63-5-072-F-086

HD 72" Main Stake - Fixed 8'-6" Bunk

BU-A63-5-072-F-096

HD 72" Main Stake - Fixed 9'-6" Bunk

BU-A65-72-086

LW 72" Main Stake - Fixed 8'-6" Bunk

BU-A65-72-096

LW 72" Main Stake - Fixed 9'-6" Bunk

60" - 8" Bunk Base

BU-A63-8-060-F-086

HD 60" Main Stake - Fixed 8'-6" Bunk

BU-A63-8-060-F-096

HD 60" Main Stake - Fixed 9'-6" Bunk

BU-A63-8-060-OST-086
BU-A63-8-060-OST-096
BU-A63-8-060-T-086
BU-A63-8-060-T-096
BU-A63-8-066-F-086
BU-A63-8-066-F-096
BU-A63-8-066-OST-086
BU-A63-8-066-OST-096
BU-A63-8-066-T-086
BU-A63-8-066-T-096
BU-A35

HD 60" Main Stake - Other Side Tripped 8-6" Bunk
HD 60" Main Stake - Other Side Tripped 9'-6" Bunk
HD 60" Main Stake - Tripped 8'-6" Bunk

HD 60" Main Stake - Tripped 9'-6" Bunk

HD 66" Main Stake - Fixed 8'-6" Bunk

HD 66" Main Stake - Fixed 9'-6" Bunk

HD 66" Main Stake - Other Side Tripped 8-6" Bunk

HD 66" Main Stake - Other Side Tripped 9'-6" Bunk
HD 66" Main Stake - Tripped 8-6" Bunk

HD 66" Main Stake - Tripped 9'-6" Bunk
96" Solid Stake

66" - 8" Bunk Base

96" - 5" Bunk Base

www.ansermfg.com Quality Trailer Systems Built for the Long Haul 50




AnseER

MANUFACTURING LTD.

Item: C (Bunk Base)

Bunk Iltem List-C, D, & E

Configurations

Part Numbers

Description

8'-6" Bunk BU-A59-F-086 8'-6" Fixed 8" Bunk Base
BU-A59-T1-086 8'-6" Tripped 1 Side 8" Bunk Base
BU-A59-T2-086 8'-6" Tripped 2 Sides 8" Bunk Base
9'-6" Bunk BU-A59-F-096 9'-6" Fixed 8" Bunk Base

BU-A59-T1-096

9'-6" Tripped 1 Side 8" Bunk Base

BU-A59-T2-096

9'-6" Tripped 2 Sides 8" Bunk Base

Low Pro 8'-6" Bunk

BU-A33-F Low Profile Bunk Base - Fixed
BU-A33-T1 Low Profile Bunk Base - Tripped 1 Side
BU-A33-T2 Low Profile Bunk Base - Tripped 2 Sides

Item: D (Bunk Cable)

Configurations

Part Numbers

Description

21" x12'

WES CAB1

Cable, Bunk - 8'-6" Bunks

91" x13'

WES CAB2

Cable, Bunk - 9'-6" Bunks

Item: E (Bunk Riser - FB)

Configurations Part Numbers Description
8'-6" Bunk BU-A21-086-HD Heavy Duty 8'-6" Bunk Riser
BU-A21-086-LW Light Weight 8'-6" Bunk Riser
9'-6" Bunk BU-A21-096-HD Heavy Duty 9'-6" Bunk Riser
BU-A21-096-LW Light Weight 9'-6" Bunk Riser
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A|\|SER Bunks - 8” Tripped Two Sides

MANUFACTURING LTD.

Detailed View of Stake Hinge

Section View of Main Stake
Section View of Bunk Base

Configurations: 8" Tripped 2 Sides (T2S-8)

BU-GA-T23-8-086-60-60 T2S 8" Bunk Base x 86" with 60" Main Stakes and 60" Ext.
BU-GA-T2S-8-086-66-52 T2S 8" Bunk Base x 8'-6" with 66" Main Stakes and 52" Ext.
BU-GA-T2S-8-096-60-60 T2S 8" Bunk Base x 9'-6" with 60" Main Stakes and 60" Ext.
BU-GA-T25-8-096-66-52 T2S 8" Bunk Base x 9'-6" with 66" Main Stakes and 52" Ext.
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AnseER

MANUFACTURING LTD.

Bunks - 8” Tripped Two Sides

Item |Part Number Description Qty
1 [BU-A15 Stake Trip Unit 2
2 |BU-A16 Cable Anchor 2
3 [BU-A17 Cable Guide 4
4 |ANS BB1.5-11 Stake Bolt - 11" 2
5 |ANS U3082-23 Knob Quick Fix Cast 1" 2
6 |JANS U3082-25 Trip Cable Bell 2
7 |ANS U3082-12 Stake Cable Guide Casting 2
8 |[BU-COM-018 Stake Bolt Lock - 4in 4
9 |BU-COM-022 Hinge Plate 4
10 |[BU-COM-023 HD Main Stake Mid Wrapper 2
11 |BU-COM-024 HD Main Stake Top Wrapper 2
12 |BU-COM-025 Hinge Bushing 4
13 |BU-COM-026 Chainlink Round 2
14 |BU-COM-031 Chainlink Square 2
15 |BU-COM-034 4" Extension Bushing 2
16 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
17 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
18 |PFS JN8C112 Nut, Jam, Hex 1 1/2" UNC 4
19 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
20 |ANS M-E-2.5 X 34.5 Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2") 1
21 [IKW X-1212 Load Flag 2
22 |TRL 33050Y 33 Series LED Yellow Round 3/4" Light w/ Grommet 2
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A|\|SER Bunks - 8” Tripped One Side

MANUFACTURING LTD.

Detailed View of Stake Hinge

Section View of Main Stake

Section View of Bunk Base

Configurations: 8" Tripped One Side (T1S-8)
BU-GA-T1S-8-086-60-60
BU-GA-T1S-8-086-66-52
BU-GA-T1S-8-096-60-60
BU-GA-T1S-8-096-66-52

T1S 8" Bunk Base x 8'-6" with 60" Main Stakes and 60" Ext.
T1S 8" Bunk Base x 8'-6" with 66" Main Stakes and 52" Ext.
T1S 8" Bunk Base x 9'-6" with 60" Main Stakes and 60" Ext.
T1S 8" Bunk Base x 9'-6" with 66" Main Stakes and 52" Ext.
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AnseER

MANUFACTURING LTD.

Bunks - 8” Tripped One Side

Item |Part Number Description Qty
1 [BU-A15 Stake Trip Unit 1
2 |BU-A16 Cable Anchor 1
3 [BU-A17 Cable Guide 2
4 |BU-A20-001 8" Gusset Spacer 1
5 |ANS BB1.5-11 Stake Bolt - 11" 1
6 |ANS U3082-23 Knob Quick Fix Cast 1" 1
7 |ANS U3082-25 Trip Cable Bell 1
8 |ANS U3082-12 Stake Cable Guide Casting 1
9 |BU-COM-012 Small Bunk Gusset 2
10 |BU-COM-018 Stake Bolt Lock - 4in 2
11 |BU-COM-022 Hinge Plate 4
12 |BU-COM-023 HD Main Stake Mid Wrapper 2
13 |BU-COM-024 HD Main Stake Top Wrapper 2
14 |BU-COM-025 Hinge Bushing 4
15 |BU-COM-026 Chainlink Round 2
16 |BU-COM-031 Chainlink Square 2
17 |BU-COM-034 4" Extension Bushing 2
18 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
19 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
20 [PFS JN8C112 Nut, Jam, Hex 1 1/2" UNC 2
21 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
22 |ANS M-E-2.5 X 34.5 Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2") 1
23 [IKW X-1212 Load Flag 2
24 |TRL 33050Y 33 Series LED Yellow Round 3/4" Light w/ Grommet 2
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AnNseER Bunks - 8 Fixed

MANUFACTURING LTD.

Section View of Main Stake

Configurations: 8" Fixed (F-8)
BU-GA-F-8-086-60-60
BU-GA-F-8-086-66-52
BU-GA-F-8-096-60-60
BU-GA-F-8-096-66-52

Fixed 8" Bunk Base x 8'-6" with 60" Main Stakes and 60" Ext.
Fixed 8" Bunk Base x 8'-6" with 66" Main Stakes and 52" Ext.
Fixed 8" Bunk Base x 9'-6" with 60" Main Stakes and 60" Ext.
Fixed 8" Bunk Base x 9'-6" with 66" Main Stakes and 52" Ext.
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MANUFACTURING LTD.

Bunks - 8” Fixed

Item |Part Number Description Qty
1 |BU-COM-012 Small Bunk Gusset 4
2 |BU-A20-001 8" Gusset Spacer 2
3 |BU-COM-022 Hinge Plate 4
4 [BU-COM-023 HD Main Stake Mid Wrapper 2
5 |BU-COM-024 HD Main Stake Top Wrapper 2
6 [BU-COM-025 Hinge Bushing 4
7 |BU-COM-026 Chainlink Round 2
8 |BU-COM-034 4" Extension Bushing 2
9 |[|PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
10 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
11 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
12 |IKW X-1212 Load Flag 2
13 |TRL 33050Y 33 Series LED Yellow Round 3/4" Light w/ Grommet 1

www.ansermfg.com

Quality Trailer Systems Built for the Long Haul

57




AnNseER Bunks - 5” Fixed

MANUFACTURING LTD.

)

/@
/@

L

il

Section View of Main Stake

Configurations: 5" Fixed (F-5)

BU-GA-F-5-086-60-60 Fixed 5" Bunk Base x 8'-6" with 60" Main Stakes and 60" Ext.
BU-GA-F-5-086-66-52 Fixed 5" Bunk Base x 8'-6" with 66" Main Stakes and 52" Ext.
BU-GA-F-5-086-72-54 Fixed 5" Bunk Base x 8-6" with 72" Main Stakes and 54" Ext.
BU-GA-F-5-086-72-54-FB Fixed 5" Bunk Base x 8'-6" with 72" Main Stakes and 54" Ext. and Bunk Riser
BU-GA-F-5-096-60-60 Fixed 5" Bunk Base x 9'-6" with 60" Main Stakes and 60" Ext.
BU-GA-F-5-096-66-52 Fixed 5" Bunk Base x 96" with 66" Main Stakes and 52" Ext.
BU-GA-F-5-096-72-54 Fixed 5" Bunk Base x 9'-6" with 72" Main Stakes and 54" Ext.
BU-GA-F-5-096-72-54-FB Fixed 5" Bunk Base x 9'-6" with 72" Main Stakes and 54" Ext. and Bunk Riser
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MANUFACTURING LTD.

Bunks - 5” Fixed

Item |Part Number Description Qty
1 [BU-COM-012 Small Bunk Gusset 4
2 |BU-COM-022 Hinge Plate 4
3 |BU-COM-023 HD Main Stake Mid Wrapper 2
4 [BU-COM-024 HD Main Stake Top Wrapper 2
5 |BU-COM-025 Hinge Bushing 4
6 [BU-COM-026 Chainlink Round 2
7 |BU-COM-034 4" Extension Bushing 2
8 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
9 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
10 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
11 |BU-A19-001 5" Bunk Spacer 2
12 |BU-A61 LW Bunk Rail Clip 2
13 |TRL 33050Y 33 Series LED Yellow Round 3/4" Light w/ Grommet 2
14 |IKW X-1212 Load Flag 2
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Aniser Bunks - 5” Light Weight Fixed

MANUFACTURING LTD.

Section View of Main Stake

Configurations: 5" Light Weight (LWF-5)

BU-GA-LWF-5-086-60-60 LWF 5" Bunk Base x 8-6" with 60" Main Stakes and 60" Ext.
BU-GA-LWF-5-086-66-52 LWF 5" Bunk Base x 8-6" with 66" Main Stakes and 52" Ext.
BU-GA-LWF-5-086-72-54 LWF 5" Bunk Base x 8-6" with 72" Main Stakes and 54" Ext.
BU-GA-LWF-5-086-72-54-FB LWF 5" Bunk Base x 86" with 72" Main Stakes and 54" Ext. and Bunk Riser
BU-GA-LWF-5-096-60-60 LWF 5" Bunk Base x 9-6" with 60" Main Stakes and 60" Ext.
BU-GA-LWF-5-096-66-52 LWF 5" Bunk Base x 9-6" with 66" Main Stakes and 52" Ext.
BU-GA-LWF-5-096-72-54 LWF 5" Bunk Base x 9-6" with 72" Main Stakes and 54" Ext.
BU-GA-LWF-5-096-72-54-FB LWF 5" Bunk Base x 9-6" with 72" Main Stakes and 54" Ext. and Bunk Riser
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MANUFACTURING LTD.

Bunks - 5” Light Weight Fixed

Item |Part Number Description Qty
1 |BU-A61 LW Bunk Rail Clip 2
2 [BU-COM-026 Chainlink Round 2
3 |BU-COM-034 4" Extension Bushing 2
4 [BU-COM-051 LW Top Wrapper 2
5 |BU-COM-055 LW Hinge Bushing 4
6 |BU-COM-056 LW Bushing Plate 4
7 |BU-COM-063 LW Bunk Gusset 4
8 |PFS CSH8C78-7P Capscrew, Hex 7/8" UNC x 7", GD8, Plated 2
9 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
10 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
11 |IKW X-1212 Load Flag 2
12 |TRL 33050Y 33 Series LED Yellow Round 3/4" Light w/ Grommet 4
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Aniser Bunks - LoPro Fixed

MANUFACTURING LTD.

oM
O

Section View of Main Stake

Configurations: LoPro - Fixed (F)

BU-GA15-F-60-54 Fixed LoPro with 60" Main Stake and 54" Ext.
BU-GA15-F-60-60 Fixed LoPro with 60" Main Stake and 60" Ext.
BU-GA15-F-66-54 Fixed LoPro with 66" Main Stake and 54" Ext.
BU-GA15-F-66-60 Fixed LoPro with 66" Main Stake and 60" Ext.
BU-GA15-F-72-54 Fixed LoPro with 72" Main Stake and 54" Ext.
BU-GA15-F-72-60 Fixed LoPro with 72" Main Stake and 60" Ext.
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Aniser Bunks - LoPro Fixed

MANUFACTURING LTD.

Item |Part Number Description Qty
1 |BU-A20-001 8" Gusset Spacer 2
2 |[BU-A33-003 Low Profile Top Plate Plug 1
3 |BU-COM-012 Small Bunk Gusset 4
4 [BU-COM-022 Hinge Plate 4
5 |BU-COM-023 HD Main Stake Mid Wrapper 2
6 |BU-COM-024 HD Main Stake Top Wrapper 2
7 |BU-COM-025 Hinge Bushing 4
8 |BU-COM-026 Chainlink Round 2
9 |BU-COM-034 4" Extension Bushing 2
10 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
11 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
12 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
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A|\|SER Bunks - LoPro Tripped 1 Side

MANUFACTURING LTD.

Detailed View of Stake Hinge

Section View of Main Stake

Section View of Bunk Base

Configurations: LoPro - Tripped 1 Side (T1S)

BU-GA15-T1S-60-60 T1S LoPro with 60" Main Stake and 60" Ext.
BU-GA15-T1S-66-54 T1S LoPro with 66" Main Stake and 54" Ext.
BU-GA15-T1S-60-60 T1S LoPro with 60" Main Stake and 60" Ext.
BU-GA15-T1S-66-54 T1S LoPro with 66" Main Stake and 54" Ext.
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Bunks - LoPro Tripped 1 Side

Item |Part Number Description Qty
1 [BU-A15 Stake Trip Unit 1
2 |BU-A16 Cable Anchor 1
3 [BU-A17 Cable Guide 2
4 |BU-A20-001 8" Gusset Spacer 1
5 |BU-A33-003 Low Profile Top Plate Plug 1
6 |BU-COM-012 Small Bunk Gusset 2
7 |BU-COM-018 Stake Bolt Lock - 4in 2
8 |BU-COM-022 Hinge Plate 4
9 |BU-COM-023 HD Main Stake Mid Wrapper 2
10 |[BU-COM-024 HD Main Stake Top Wrapper 2
11 |BU-COM-025 Hinge Bushing 4
12 |BU-COM-026 Chainlink Round 2
13 |BU-COM-031 Chainlink Square 2
14 |BU-COM-034 4" Extension Bushing 2
15 |ANS BB1.5-11 Stake Bolt - 11" 1
16 |ANS U3082-12 Stake Cable Guide Casting 1
17 |ANS U3082-23 Knob Quick Fix Cast 1" 1
18 |ANS U3082-25 Trip Cable Bell 1
19 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
20 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
21 |PFS UN8C112 Nut, Jam, Hex 1 1/2" UNC 2
22 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
23 |ANS M-E-2.5X 34.5 Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2") 1
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A|\|SER Bunks - LoPro Tripped 2 Sides

MANUFACTURING LTD.

Section View of Main Stake

Section View of Bunk Base

Configurations: LoPro - Tripped 2 Sides (T2S)

BU-GA15-T28-60-60 T2S LoPro with 60" Main Stake and 60" Ext.
BU-GA15-T25-66-54 T2S LoPro with 66" Main Stake and 54" Ext.
BU-GA15-T28-60-60 T2S LoPro with 60" Main Stake and 60" Ext.
BU-GA15-T2S-66-54 T2S LoPro with 66" Main Stake and 54" Ext.
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MANUFACTURING LTD.

Bunks - LoPro Tripped 2 Sides

Item |Part Number Description Qty
1 [BU-A15 Stake Trip Unit 2
2 |BU-A16 Cable Anchor 2
3 [BU-A17 Cable Guide 4
4 |BU-A33-003 Low Profile Top Plate Plug 1
5 |BU-COM-018 Stake Bolt Lock - 4in 4
6 |BU-COM-024 HD Main Stake Top Wrapper 2
7 |BU-COM-023 HD Main Stake Mid Wrapper 2
8 |BU-COM-022 Hinge Plate 4
9 |BU-COM-025 Hinge Bushing 4
10 |BU-COM-026 Chainlink Round 2
11 |BU-COM-031 Chainlink Square 2
12 |BU-COM-034 4" Extension Bushing 2
13 |ANS BB1.5-11 Stake Bolt - 11" 2
14 |ANS U3082-12 Stake Cable Guide Casting 2
15 |ANS U3082-23 Knob Quick Fix Cast 1" 2
16 |ANS U3082-25 Trip Cable Bell 2
17 |PFS CSH8C78-712P Capscrew, Hex 7/8" UNC x 7 1/2", GD8, Plated 2
18 |PFS LNN8C78P Nut, Nyloc, Hex 7/8" UNC 2
19 |PFS JN8C112 Nut, Jam, Hex 1 1/2" UNC 4
20 |ANS E-006 Spring Bunk / Reach (2 3/16 " x 25 3/4" x 3/8") 2
21 |ANS M-E-2.5X 34.5 Spring Bunk / Reach (2 1/2" x 34 1/2" x 1/2") 1
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Aniser Bunks - Hayrack with 96” Stakes

MANUFACTURING LTD.

Configurations: Hayrack

BU-GA13-F 8' 6" Hayrack Base c/w 96" Stake

Item |Part Number Description Qty
1 |BU-A10 Hayrack Clip 2
2 |BU-A18-003 96" Hayrack Gusset Spacer 2
3 |BU-A35 96" Solid Stake 2
4 [BU-A62-086 5" Bunk Base 1
5 |BU-COM-012 Small Bunk Gusset 4
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Bunk Clips - Hayrack, Quad-Axle

MANUFACTURING LTD.

Hayrack Bunk Clip - BU-A10

Item [Part Number Description Qty
1 [BU-A10-S01 Upper Clip 2
2 |BU-A10-S02 Bottom Clip 2
3 |PFS CSH8C34-212P |Capscrew, Hex 3/4" UNC x 2 1/2", GD8, Plated | 4
4 |PFS FW834zZD Washer, Flat, 3/4" GD8, Zinc Dipped 4
5 |PFS LNN8C34P Nut, Nyloc, Hex 3/4" UNC 4

Quad Axle Bunk Clip - BU-A61

Item [Part Number Description Qty
1 |BU-A61-001 Rail Mounting Plate 1
2 |BU-A14-002 T-Rail Gusset 4

Quad Axle Bunk Clip - Truck - BU-A61-T1 (Bearing Plate)

Item |Part Number Description Qty
1 |COM-124-01 14.5" T-Rail 1
2 |COM-124-02 Gusset 3
3 [S18300890-013 Scale Load Cell, SI Kiwi 14.5 in. 1
4 |BU-A61-001 Rail Mounting Plate 1
5 [BU-A14-002 T-Rail Gusset 4
6 [S163-00090-01 Bearing Plate 2
7 |PFS CSH8F118-314P [Capscrew, Hex 1 1/8" UNF x 3 1/4", GD8, Plated | 2
8 |PFS FwW8118zZD \Washer, Flat, 1 1/8", GD8, Zinc Dipped 2
9 |PFS CSH8F1-134P  [Capscrew, Hex 1" UNC x 1 3/4", GDS8, Plated 2
10 |PFS FW81zZD \Washer, Flat, 1", GD8, Zinc Dipped 2

Quad Axle Bunk Clip - Truck - BU-A61-T2 (Bolt Through)

< >< : > Item |Part Number Description Qty
1 |COM-124-01 14.5" T-Rail 1
h - 2 |COM-124-02 Gusset 3
3 |BU-A61-001-T Rail Mounting Plate - Truck 1
4 |BU-A14-002 T-Rail Gusset 4
5 |SI8300890-013 Scale Load Cell, Sl Kiwi 14.5 in. 1
6 |BU-A61-003 Square Washer 2
7 |PFS FW8118ZD Washer, Flat, 1 1/8", GD8, Zinc Dipped 4
8 |PFS CSH8F118-412P [Capscrew, Hex 1 1/8" UNF x 4 1/2", GD8, Plated | 2
9 |PFS CSH8F1-134P  [Capscrew, Hex 1" UNC x 1 3/4", GD8, Plated 2
10 |PFS FW81zD Washer, Flat, 1", GD8, Zinc Dipped 2
11 |PFS RNH8F118P Nut, Regular, Hex 1 1/8" UNF, GD8 2
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Bunk Clips - Tri-Axle, Truck

Tri-Axle Bunk Clip - BU-A49 (Either 5” or 8” Bunk Base)

Item |Part Number Description Qty

1 |BU-A12 5" Trailer Bunk Clip 1
BU-A13 8" Trailer Bunk Clip 1
BU-A24 Bunk Clip Pin 2
BU-COM-003 5" Bunk Base Support 1
BU-COM-004 8" Bunk Base Support 1
S163-00090-01 Bearing Plate 2
BU-COM-040 Kiwi Base 1
BU-COM-041 Kiwi Base Gusset 3
SI8300890-013 Scale Load Cell, SI Kiwi 14.5 in. 1
PFS CSH8F1-134P  |Capscrew, Hex 1" UNC x 1 3/4", GD8, Plated 2
PFS FW81ZD Washer, Flat, 1", GD8, Zinc Dipped 2
PFS CSH8F118-314P |Capscrew, Hex 1 1/8" UNF x 3 1/4", GD8, Plated| 2

11 |PFS FW8118zD Washer, Flat, 1 1/8", GD8, Zinc Dipped 2

Truck Bunk Clip - BU-A05 (Either 5” or 8” Bunk Base)

Item [Part Number Description Qty
1 [COM-124-01 14.5" T-Rail 1
2 |COM-124-02 Gusset 3
3 |SI18300890-013 Scale Load Cell, Sl Kiwi 14.5 in. 1
4 |BU-A12 5" Trailer Bunk Clip 1

BU-A13 8" Trailer Bunk Clip 1

5 |S163-00090-01 Bearing Plate 2
BU-A24 Bunk Clip Pin 2
BU-COM-003 5" Bunk Base Support 1
BU-COM-004 8" Bunk Base Support 1
PFS CSH8F118-314P |Capscrew, Hex 1 1/8" UNF x 3 1/4", GD8, Plated| 2
PFS FW8118zD Washer, Flat, 1 1/8", GD8, Zinc Dipped 2

10 |PFS CSH8F1-134P  |Capscrew, Hex 1" UNC x 1 3/4", GD8, Plated 2

11 |PFS FW81zD Washer, Flat, 1", GD8, Zinc Dipped 2
www.ansermfg.com Quality Trailer Systems Built for the Long Haul 70




AnseER

MANUFACTURING LTD.

Truck Bolster - COM-A02

Bolsters - Truck, Truck - Extended, Tandem Pole Trailer

Item |Part Number Description Qty
1 |COM-032 Wear Pad 2
2 |COM-044 Mounting Plate 2
3 |70 Chain x 250 70 Chain x 1/4" - 10 Links 1
4 |ANS U3082-11 Carrot Pin Casting 1
5 |COM-130a Small Carrot Pin Plate 2

Can burn T-Lock slot upon request

Truck Bolster Extended - COM-A02-E

Item [Part Number Description Qty
1 |COM-032-E Wear Pad - Extended 2
2 |COM-044 Mounting Plate 2
3 |70 Chain x 250 70 Chain x 1/4" - 10 Links 1
4 |ANS U3082-11 Carrot Pin Casting 1
5 |COM-130a Small Carrot Pin Plate 2

Can burn T-Lock slot upon request

Tandem Pole Trailer Bolster - PT-A03

Item [Part Number Description Qty
1 |PT-A03-001 \Wear Pad 2
2 |COM-044 Mounting Plate 2
3 |COM-130a Small Carrot Pin Plate 2
4 |ANS U3082-11 Carrot Pin Casting 1
5 |70 Chain x 250 70 Chain x 1/4" - 10 Links 1
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Bolsters - Tridem and Tri-Axle Bolster

Tridem Pole Trailer Bolster - COM-A30 (50" or 30" OC)

Item |Part Number Description Qty
1 |COM-128 Wear Plate 2
2 |COM-130a Small Carrot Pin Plate 2
3 |COM-133 Tridem Bolster 1
4 |ANS U3082-11 Carrot Pin Casting 1
5 |70 Chain x 250 70 Chain x 1/4" - 10 Links 1
Tri-Axle Trailer Bolster - COM-A31 (60" or 38 3/4" OC)
Item |Part Number Description Qty
1 |COM-128 Wear Plate 2
2 |COM-129 Tri-Axle Bolster Plate 1
3 |COM-130a Small Carrot Pin Plate 2
4 |ANS U3082-11 Carrot Pin Casting 1
5 |70 Chain x 250 70 Chain x 1/4" - 10 Links 1
T-Locks
Item [Part Number Description Qty
- __|ANS BB1.75-6-T 6" Bunk Bolt T-Lock -
- |ANS BB1.75-7-T 7" Bunk Bolt T-Lock -
- |ANS BB1.75-8-T 8" Bunk Bolt T-Lock -
Bunk Bolt Assembly
Item [Part Number Description Qty
. 1 |ANS BB1.750-6 6" Bunk Bolt 1
ANS BB1.750-7 7" Bunk Bolt 1
\ ANS BB1.750-8 8" Bunk Bolt 1
PFS CP14-4P Cotter Pin 1/4" x 4" 1
3 |FPS UN8C134 Nut, Jam, Hex 1 3/4" UNC 2
4 |PFS W8134ZD Washer, Standard, GD8 1 3/4" Plated 1
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AI\ISEQ Cups and Saucers - COM-021 to COM-027

MANUFACTURING LTD.

Part Number Description
COM-021 14" Steel Hub

COM-023 14" Saucer

Part Number Description
COM-024 17" Low Pro Hub
COM-025 17" Low Pro Saucer

Part Number Description
COM-026 17" Heavy Duty Hub
COM-027 17" Heavy Duty Saucer
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Bolster to Bunk Support Parts

MANUFACTURING LTD.

Item |Part Number Description Qty

- |[BU-COM-050x HSS Gusset - Bunk to Hub - 17" 1
- |[BU-COM-052x HSS Gusset - Bunk to Hub - 14" 1

Can be ordered as formed plates instead of HSS material

Item |Part Number Description Qty
- |BU-COM-051x Plate Gusset - Bunk to Hub - 17" 2

- [BU-COM-053x Plate Gusset - Bunk to Hub - 14" 2

Item |Part Number Description Qty
- |BU-COM-017 Large Carrot Pin Holder 1
Item [Part Number Description Qty
- |COM-138 Bunk Slipper Base 1
Item [Part Number Description Qty
1 |BU-COM-058a Alt Bunk Slipper - 1/2" 1

BU-COM-058b Alt Bunk Slipper - 3/8"
2 |BU-COM-059a Alt Wear Plate - 1/2" 1
BU-COM-059b Alt Wear Plate - 3/8"
PAP 5702-493 Capscrew, CS 3/8" UNC x 1 1/2", Brass
PAP 5058-018 Washer, Lock, Stainless 3/8"
5 |PAP 5026-018 Nut, Regular, Hex 3/8" UNC 4
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Walking Beam, 54” Spread - COM-A05

Item [Part Number Description Qty
1 |COM-A05 Walking Beam, 54" Spread 1
1.1 [COM-057 Alignment Ring 2
1.2 [HEN 22282-000L Bushing, Walking Beam Center 1
1.3 |[ANS U3082-42 Walking Beam Axle Seat Casting 1991 2
1.4 |ANS U3082-43 Walking Beam Trunnion Cap Casting 2001 2
1.5 |BCR R275 Bushing, WB 4.5" x 3.5" x 7.75" 2
2 |HEN 58795-000 Bearing Block Cap 2
3 |PFS FW81zD Washer, Flat, 1", GD8, Zinc Dipped 4
4 |PFS CSH8C1-4 Capscrew, Hex 1" UNC x 4", GD8, Plated 4
5 [TWD UB1x5x11.5 U-Bolt, Round Top, 1" x 5" x 11.5" 4
6 |UBWS85 \Washer, U-Bolt, 1" 8
7 |PFS RHNDS8F1 Nut, Deep, GD8 1" UNF (U-Bolt) 8
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AnNseER Axle Assembly

MANUFACTURING LTD.

Item [Part Number Description Qty
1 |IMT F22T775NWA-23610E-511IMT23-77 |Axle, D22, 77.5" Track, 3/4" Wall
2 |CON 105776 Hub Aluminum 10-Stud ABS Ready
3 |MOT 89996B Centrifuge Brake Drum
4 |ACC 29644 ANP Wheel Aluminum Machined 22.5 x 8.25
5 (TWD HD WEP 060000 Flange Wheel Nut 33mm 20
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Aniser Reyco 21B-FAB-INV Series Trailer Suspension

MANUFACTURING LTD.

Configuration:

21B-FAB-INV
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A|\|SER Reyco 21B Series Trailer Suspension - Part Numbers

MANUFACTURING LTD.

Item |Part Number Description Qty / Axle
1 |REY 09832-01 Front Hanger, L.H. / R.H. 2
2 |REY 08595-01 Rear Hanger, L.H./ R.H. 2
3 |- - -
4 |- R -
5 |REY 08677 Top Plate 2
6 |STA TRA2270 Spring 8-Leaf 42 in., 11000 Ibs. 2
7 |REY T-5544 Cap Screw, 1/2" x 4 3/4" 2
8 |REY T-1704 Nut, 1/2" 2
9 |REY T1705 Washer, Lock, 1/2" 2
10 |REY T-2106 Spring Roller 2
11 |REY 09730-01 Axle Seat - 5 in. Round x 3/4 in. High 2

REY9-2350 Reyco Torque Arm Bolt Assembly 2
12 - REY T-5492 Torque Arm Bolt, 1" x 6" x 3/4" 4
13 - REY T-5495 Lock Nut, 1" 4
14 - REY T-2224 Compression Washer - Torque Arm 8
15 |REY T-5493 Torque Arm Bushing 8
16 |REY T-7635 Torque Arm Assembly - Front Rigid (Curb-Side) 1
17 |STA UBK34-3-135RD  [U-Bolt Kit Reyco 3/4in. x 3in. x 13 1/2in. 2
18 |- - -
19 |REY 15172-01 Torque Arm Assembly - Front Adjustable (Road-Side) 1
20 (0538-00 Bottom Plate - 5" Round 2
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AI\ISER Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket with QUIK-ALIGN®
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AI\ISER Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.
ary.
ITEM  DESCRIPTION PART NO. PER SUSP. NOTE
1 BEAM ASSEMBLY
Standard
Roadside S-24186-1 1 All models except steer axles
Curbside S-24186-2 1 All models except steer axles
Steer (Not Shown)
Roadside 5-29303-1 1 Steer axles only
Curbside 5-29303-2 1 Steer axles only
2 FRAME BRACKET' See L1266 Frame Bracket Parts List
3 FRAME BRACKET C-CHANNEL A-1631-19 1 All models
4 TRI-FUNCTIONAL® 11 BUSHING KIT? S-24691 2 Includes bushing, bushing tube spacers, round
head bolt, prevailing torque hex nut, hardened
washers and lube
5 BUSHING TUBE SPACER S-21099 4 All models
6 QUIK-ALIGN® PIVOT BOLT KIT S-24679 2 Includes round head bolt, hardened washers
and prevailing forque hex nut
7 ALIGNMENT COLLARS
7a Eccentric S5-20925 2 Alignment hole is off center
7b Concentric S-20924 2 Alignment hole is centered
8 BUSHING TUBE SPACER KIT S5-26369 2 Includes round head bolt, hardened washers,
prevailing torque hex nut and bushing tube
spacers
9 U-BOLT KIT
9a 19.5" or Larger Tires S-21140/4 4 Includes (1) stepped U-bolt and hardware;
axle spacer is not needed
9b 17.5" Tires S$-22894/4 4 Includes (1) flattened U-bolt and hardware;
axle spacer is needed with flattened U-bolt
10 AXLE SPACER S-20701 4 Axle spacer is not needed with stepped U-Bolt.
For use with flattened U-bolt only. Must order
with 9b.

1. Other options exist. Contact Hendrickson for assistance.
2. Bushing tool S-21307 is required to correctly re-bush the suspension.

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISER Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

ﬁk not included with shock strap kif) (S
(=)
15
O Standard shock mount

with shock strap @
\\v:%

Wingless, weld-on frame
bracket with QUIK-ALIGN®

e

&
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Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.

11 & 12 SHOCK ABSORBERS AND SHOCK STRAP KITS

DESCRIPTION SHOCK PART NO. ary SHOCK STRAP ary
an PER SUSP. KIT NO. (12)3 PER SUSP.
a Standard Shock Mount
Standard Travel
3.5"to 4" RH S5-23548 2 C-23086-11 1
5.5"t0 6.5" RH S-23650 2 C-23086-3 1
7.5"to 14" RH S-23649 2 C-23086-5 1
Standard Travel - High Damping
5.5"t0 6.5" RH S-23744 2 C-23086-10 1
7.5"to 14" RH S-23743 2 C-23086-5 1
Limited Jounce
6.5"t0 12" RH $-23649 2 C-23086-5 1
Limited Jounce - High Damping
6.5"t0 12" RH S-23743 2 C-23086-5 1
Extended Rebound
6.5"RH $-23651 2 C-23086-4 1
Extended Rebound - High Damping
6.5"RH S-24579 2 C-23086-8 1

b Remote Shock Mount 4
Standard Travel

5.5"10 6.5" RH S-23650 2 S-14587-9 1
7.5"t0 9" RH $-23649 2 S-14587-10 1
12"to 14" RH $-2212 2 S-14587-3 1
Standard Travel - High Damping

5.5"10 6.5" RH S-23744 2 S-14587-11 1
7.5"t0 9" RH S-23743 2 S-14587-10 1
Extended Rebound

6.5"1t0 9" RH $-2212 2 S-14587-3 1
Extended Rebound - High Damping

6.5"10 9" RH S-23316 2 S-14587-3 1

¢ Angled and Frame Clearance Mounting (Not Shown)
Standard Travel

6.5", 7.5"and 14" RH $-23651 2 N/A 1
Standard Travel - High Damping
6.5",7.5"and 14" RH $-24579 2 N/A 1
ary.
ITEM DESCRIPTION PART NO. PER SUSP. NOTE
13 SHOCK BOLT KIT (1) Shock bolt is required per shock
Standard Shock Mount S-24024 2
Standard Shock Mount Lower $-23642 2
Standard Shock Mount Upper S-2157/2 1
Remote Shock Mount S-2157/2 2
14 REMOTE SHOCK MOUNT Also order shock bolt kit S-2157/2
Upper Assembly A-5431 2
Lower Assembly S-2723 2
15 SHOCK STRAP CLEVIS B-20919 2 Only needed for standard shock mount

Included in shock strap kit

3. Shock strap kits: includes (2) straps, (2) clevis and (4) nylon ties
4. Shock strap clevis not included and not needed for remote shock mount

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISE\ Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket with QUIK-ALIGN®

K

%
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AI\ISER Hendrickson Suspension HT250 (Under-Slung Style)

MANUFACTURING LTD.
arty.
ITEM DESCRIPTION PART NO. PER SUSP. NOTE
16  UPPER SHOCK CLEVIS (Not Shown) 5-2592 2 3.5"and 4" RH only
17  AIR SPRING MOUNTING PLATE Air spring mounting plates fit standard and
rotated mounting types
Weld-on, Angled and Frame Clearance
3.5"to T4"RH S-21209 2
Bolt-on
5.5"10 9" RH, Standard Travel B-21211 2
18  AIR SPRING SPACER ASSEMBLY® Air spring spacers fit sfandard and rotated air spring
mounting types. Includes air spring plate and
spacer assembly.
18a Weld-on, Standard Travel
12" RH C-21210-3 2 With 3" spacer with top plate
14"RH C-21210-5 2 With 5" spacer with top plate
18b Weld-on, Limited Jounce
6.5"and 7.5"RH C-21210-1 2 With 1" spacer with top plate
9"RH C-21210-3 2 With 3" spacer with top plate
12" RH C-21210-5 2 With 5" spacer with top plate. Also on frame
angled and frame clearance 14" RH
18c Bolt-on, Standard Travel
12" RH C-21215-3 2 With 3.2" spacer with top plate
14" RH C-21215-5 2 With 5.2" spacer with top plate
18d Bolt-on, Limited Jounce
6.5"and 7.5"RH C-21215-1 2 With 1.2" spacer with top plate
9"RH C-21215-3 2 With 3.2" spacer with top plate
12" RH C-21215-5 2 With 5.2" spacer with top plate
19  AIR SPRING SPACER® (Not Shown) B-28662 2 For steer axle configurations only
20 AR SPRING
Standard Mount
4"RH S-20010 2
3.5"and 4" RH, High Pressure $-20223 2
5.5"1t0 14"RH S-20127 2
6.5" RH, High Pressure, Short Bellows ~ S-20716 2
7.5"10 14" RH, High Pressure S-20124 2
Rotated Mount
5.5"t0 14" RH S-20414 2
7.5"1t0 14" RH, High Pressure S-20413 2
21  AIR SPRING MOUNTING KIT S-20033/2 Order 1 kit per air spring

5. Other options exist. Contact your customer service representative for specific model numbers.
6. Used on all steerable configurations except when paired with bolt-on air spring mounting plate and space assembly.

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.

www.ansermfg.com Quality Trailer Systems Built for the Long Haul 85




AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.

Wingless, weld-on frame bracket, -
welded alignment ®

Wingless, weld-on frame
bracket with QUIK-ALIGN®
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.
Qry. FITS MODELS
ITEM DESCRIPTION PART NO.  PER SUSP. HT300_?_OR N-HT300_?
1 BEAM ASSEMBLY'
Roadside S-20186-1 1 All models
Curbside S-20186-2 1 All models
2 FRAME BRACKET

2a  Wingless, Weld-on, Welded Alignment
Roadside S-20196-1 1 -15-001 -15-005 -15-007
Curbside S-20196-2 1 -15-017 -15-024 -15-501

-15-518 -15-701
Roadside S-20197-1 1 -17-001 -17-005 -17-007
Curbside S-20197-2 1 -17-024 -17-501 -17-518
-17-701

Roadside S-20286-1 1 -15-016
Curbside $-20286-2 1
Roadside S-20065-1 1 -17-003 -17-012 -17-019
Curbside S-20065-2 1 -17-503 -17-520
Roadside C-21123-1 1 -17-025
Curbside C-21123-2 1
Roadside S-14190-1 1 -19-001
Curbside S-14190-2 1
Roadside S-21454-1 1 -21-003
Curbside S-21454-2 1
Roadside S-21150-1 1 -23-001
Curbside S-21150-2 1
Roadside S-21122-1 1 -15-021 -15-025
Curbside S-21122-2

2b  Wingless, Bolt-on, QUIK-ALIGN® (Not Shown)
Roadside $-23512-1 1 TB17-022
Curbside §-23512-2 1

2c  Wingless, Weld-on, QUIK-ALIGN
Roadside $-23790-1 1 TB15-001 TB15-023 TB15-024
Curbside $-23790-2 1 TB15-027 TB15-518
Roadside S-24635-1 1 TB17-001 TB17-024
Curbside S-24635-2 1
Roadside S-23461-1 1 TB19-007 TB19-020
Curbside S-23461-2 1
Roadside C-23797-1 1 TB15-016
Curbside C-23797-2 1
Roadside S-21592-1 1 TB16-026 TB17-003
Curbside S-21592-2 1

2d  Wingless, Bolt-on, Welded Alignment (Not Shown)
Roadside S-22073-1 1 -23-002
Curbside $-22073-2 1
Roadside $-22281-1 1 -17-022
Curbside $-22281-2 1
Roadside S-20008-1 1 -17-004
Curbside S-20008-2 1

2e  Wingless, Bolt-on, QUIK-ALIGN (Not Shown)
Roadside S-24220-1 1 TC15-060
Curbside S-24220-2 1
Roadside S-24226-1 1 TC15-061
Curbside S-24226-2 1
Roadside S-24222-1 1 TC17-060
Curbside S-24222-2 1

' Lower shock clevis (item # 13) is included with beam assembly.
NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside bear
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame bracket,
welded alignment

Wingless, weld-on frame
bracket with QUIK-ALIGN®

Previous U-bolt
with axle spacer
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.
ary. FITS MODELS
ITEM DESCRIPTION PART NO. PER SUSP. HT300_?_ OR N-HT300_?
2 FRAME BRACKET (Continued)
2e Wingless, Bolt-on, QUIK-ALIGN® (Not Shown)
Roadside S-24228-1 1 TC17-061
Curbside S-24228-2 1
Roadside S-24181-1 1 TC19-060 TC19-062
Curbside S-24181-2 1
Roadside S-24251-1 1 TC19-061 TC19-063
Curbside S-24251-2 1
2f Winged, Bolt-on, QUIK-ALIGN
Roadside S-25461-1 1 TA15-070
Curbside S-25461-2 1
Roadside S-25618-1 1 TA15-036
Curbside S-25618-2
Roadside S-25462-1 1 TA17-070
Curbside S-25462-2 1
3 FRAME BRACKET C-CHANNEL A-1631-19 1 All models
4 FRAME BRACKET BRACE (Not Shown) B-2347-6 2 -21-003 -23-001
5 TRI-FUNCTIONAL® Il BUSHING KIT?
5a Welded Alignment S-6914 2 Includes bushing, bushing tube spacers,
cap screw, prevailing torque hex nut, liner
and lube
5b QUIK-ALIGN S-24691 2 Includes bushing, bushing fube spacers,
round head bolt, prevailing forque hex nuft,
hardened washers and lube
6 BUSHING TUBE SPACER S-21099 4 All models
7 PIVOT BOLT KIT
7a Welded Alignment S-3646 2 Includes cap screw, prevailing torque hex
nut and liner
7b QUIK-ALIGN S-24679 2 Includes round head bolt, hardened washers

and prevailing forque hex nut

8 ALIGNMENT COLLARS

8a Welded Alignment S-2770 4 Collars are welded to frame bracket
8b Eccentric, QUIK-ALIGN (outer) S-20925 2 Alignment hole is off center
8c Concentric, QUIK-ALIGN (inner) S-20924 2 Alignment hole is centered
9 U-BOLT KIT S-21140/4 4 Includes (1) stepped U-bolt and hardware.
Axle spacer is not needed with stepped
U-bolt.
10 SHOCK ABSORBER S-20126 2 All models except below
S-2160 2 -15-007 -15-011 -15-021
-17-007 -17-011 -17-012
TB19-007 TB19-020
S-21553 2 -15-017 -15-518 -17-518
-17-520
S-24579 2 TB15-027
$-21699 2 TB15-518

2 Bushina tool S-21307 is required to correctly re-bush the suspension.
NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket with QUIK-ALIGN®
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.
Qary. FITS MODELS
ITEM DESCRIPTION PART NO. PER SUSP. HT300_? OR N-HT300_?
11 SHOCK BOLT KIT S-20031/2 2 All models except below
$-20218/2 2 -15-010 -17-010
$-2157/2 2 -15-007 -15-011 -15-021
-17-007 -17-011 -17-012

TB19-007 TB19-020

12 REMOTE SHOCK MOUNT (Nof Shown)

12a Upper Assembly S$-2592 2 -15-007 -17-007 -17-012
TB15-027 TB19-007 TB19-020
12b Lower Assembly® S-20069 2 All models
12¢ Shock Bracket Assembly S-38151 2 -15-011 -15-021 -17-011
(Includes shock bracket assembly and
shock clevis)
13 LOWER SHOCK CLEVIS® $-20069 2 All models
14 LOWER SHOCK BRACKET $-2723 2 -15-007 -15-011 -15-021
-17-007 -17-011 -17-012

TB19-007 TB19-020

® Lower shock clevis is included with beam assembly (item #1).

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket with QUIK-ALIGN®
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.
Qary. FITS MODELS
ITEM DESCRIPTION PART NO. PER SUSP. HT300_?_ OR N-HT300_?
15 AIR SPRING SHOCK MOUNT*
Roadside C-20199-1 1 -15-001 -15-005 -15-016
Curbside C-20199-2 1 -15-017 -15-024 -15-501
-15-518 -15-701 TB15-001
TB15-016 TB15-024 TB15-518
Roadside C-20191-1 1 -17-001 -17-005 -17-017
Curbside C-20191-2 -17-024 -17-501 -17-518
1 -17-701 TB17-001 TB17-024
Roadside C-20191-3 1 -17-002 -17-022 TA17-070
Curbside C-20191-4 1 TB17-022 TC17-060 TC17-061
Roadside C-21453-1 1 -21-003
Curbside C-21453-2 1
Roadside C-20188-3 1 -15-002 TA15-036 TA15-070
Curbside C-20188-4 1 TC15-060 TC15-061
Roadside C-20195-1 1 -17-003 -17-019 -17-503
Curbside C-20195-2 1 -17-520 TB17-003
Roadside C-20195-3 -17-004
Curbside C-20195-4
Roadside C-20708-1 1 -19-001
Curbside C-20708-2 1
Roadside C-20708-3 1 -19-004 TC19-062 TC19-063
Curbside C-20708-4 1
Roadside C-24496-1 1 TC19-060 TC19-061 TC19-062
Curbside C-24496-2 1
Roadside C-24595-1 1 TB16-026
Curbside C-24595-2 1
Roadside C-24497-1 1 TB19-020
Curbside C-24497-2 1
16 AIR SPRING SPACER ASSEMBLY “ (Not Shown)
Roadside C-20329-1 1 T-17-007
Curbside C-20329-2 1
Roadside C-20309-1 1 T-17-012
Curbside C-20309-2 1
Roadside C-21952-1 1 TB19-007
Curbside C-21952-2 1
Roadside and Curbside C-21149 1 each -23-001
Roadside and Curbside C-21149-1 1 each -23-002
17 UPPER SHOCK BRACKET
Roadside C-21797-1 1 All models except below
Curbside C-21797-2 1
Roadside C-24591-1 TB16-026
Curbside C-24591-2
18 AIR SPRING PLATE C-20192 2 -15-007
C-20193 2 TB15-027

4 Component may vary for slider suspensions based on slider box manufacturer. Contact Hendrickson for assistance.
NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISE\ Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket with QUIK-ALIGN®
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AI\ISER Hendrickson Suspension HT300T (Top Mount Style)

MANUFACTURING LTD.
Qry. FITS MODELS
ITEM DESCRIPTION PART NO. PER SUSP. HT300_? OR N-HT300 ?

19 AIR SPRING S-4771 2 All models

20 AIR SPRING MOUNTING KIT $-4903/2 2 All models

21 UNIVERSAL HEIGHT CONTROL VALVE VS-227 1 Fits all models. Includes height control valve,
(Not Shown) exhaust line and spacer bracket.

22 UNIVERSAL LINKAGE ASSEMBLY (Not Shown) S-14187 1° Includes linkage assembly and hardware

23 AUTOMATIC DUMP VALVE (Not Shown) VS-23460 18 Includes dump valve and fittings

24 PRESSURE PROTECTION VALVE (Not Shown) VS-1128 18 Includes valve only

® Quantities for air control components are per frailer.
NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISER Hendrickson Suspension HT300U (Under-Slung Style)
MANUFA RING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket, welded alignment &
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AI\ISER Hendrickson Suspension HT300U (Underslung Style)

MANUFACTURING LTD.
Qry.
ITEM DESCRIPTION PART NO. PER SUSP.  FITS MODELS HT300_? OR N-HT300?_
1 BEAM ASSEMBLY'
Roadside S-20252-1 1 All models
Curbside $-20252-2 1 All models
2 FRAME BRACKET?2 See L1266 Frame Bracket Parts List
3 FRAME BRACKET C-CHANNEL A-1631-19 1 All models
4 FRAME BRACKET BRACE (Not Shown) B-2347-6 2 U-14-001 U-14-005 U-14-011

U-14-015 U-14-021 U-14-023
U-14-701  U-14-021 U-17-001
u-17-011  U-17-021 U-17-024
UB14-022

1. QUIK-ALIGN is available on certain specs. Contact Hendrickson for assistance.

2. Options exist based on frame attachment, frame bracket style, bolt hole pattern and connection. Contact Hendrickson for assistance or refer fo L1266
Frame Bracket parts list.

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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AI\ISER Hendrickson Suspension HT300U (Underslung Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket, welded alignment
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AnseER

Hendrickson Suspension HT300U (Underslung Style)

MANUFACTURING LTD.
ary.
ITEM DESCRIPTION PART NO. PER SUSP.  FITS MODELS HT30(? _ OR N-HT300? _
5 TRI-FUNCTIONAL® Il BUSHING KIT®
5a Welded Alignment S-6914 2 Includes bushing, bushing tube spacers, cap
screw, prevailing forque hex nut, liner and lube
5b QUIK-ALIGN® (Not Shown) S-24691 2 Includes bushing, bushing tube spacers, round
head bolt, prevailing torque hex nut, hardened
washers and lube
6 BUSHING TUBE SPACER S-21099 4 All models
7 PIVOT BOLT KIT
7a Welded Alignment S-3646 2 Includes cap screw, prevailing torque hex nut
and liner
7b QUIK-ALIGN (Not Shown) S-24679 2 Includes round head bolt, hardened washers and
prevailing forque hex nut
8 ALIGNMENT COLLARS
8a Welded Alignment S-2770 4 Collars are welded to frame bracket
8b Eccentric, QUIK-ALIGN (outer) (Not Shown) ~ S-20925 2 Alignment hole is off center
8c Concentric, QUIK-ALIGN (inner) (Not Shown) ~ S-20924 2 Alignment hole is centered
9 U-BOLT KIT S-3650/4 4 Includes (1) round U-bolt and hardware
10  SHOCK ABSORBER S-20126 2 U-7.5-001  U-7.5-501 U-9-001
U-9-005 U-9-020 U-9-021
U-9-022 U-9-024 U-9-501
U-9-701 U-12-001  U-12-005
U-14-005  U-14-020  U-14-021
U-14-022  U-14-023  U-14-701
U-15-011  U-17-001  U-17-020
U-17-021  U-17-024  UB9-022
UB14-022
S-21699 2 U-7.5-519  U-9-011 U-9-519
U-12-011  U-12-015  U-14-011
U-14-015  U-17-011
11 SHOCK BOLT KIT S-2157/2 2 All models
12 SHOCK STRAP KIT (Not Shown) Includes (4) nylon ties and (2) shock straps
S-14587-8 1 Use with S-20126 shock
S-14587-8 1 Use with 5-21699 shock
13 REMOTE SHOCK MOUNT (Not Shown)
13a Upper Assembly (Not Shown)
Roods.lde Suspens.lon C-21797-1 1 U-17-020
Curbside Suspension C-21797-2 1
Roadside and Curbside Suspension A-5431 2 U-9-021  U-12-020 U-14-020
13b Lower Assembly (Not Shown) S-2723 1 U-9-021  U-12-020 U-14-020

3. Bushing tool S-21307 is required to correctly re-bush the suspension
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AI\ISER Hendrickson Suspension HT300U (Underslung Style)

MANUFACTURING LTD.

Picture shown may not resemble all models.

Wingless, weld-on frame
bracket, welded alignment
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AI\ISER Hendrickson Suspension HT300U (Underslung Style)

MANUFACTURING LTD.

ary.
ITEM DESCRIPTION PART NO. PER SUSP.  FITS MODELS HT300_? OR N-HT300_?
16  AIR SPRING SPACER ASSEMBLY Includes air spring plate and spacer assembly
A-20279 2 U-12-001  U-12-005 U-12-015
U-12-024
C-24967 2 U-9-020 U-14-001 U-14-005
U-14-011 U-14-015 U-14-020
U-14-011 UB14-022
C-22514 2 U-15-011
C-24968 2 U-17-001 U-17-011 U-17-020
U-17-024
C-24969 2 U-14-023
17  AIR SPRING PLATE A-24966 2 U-7.5-001  U-7.5-501 U-7.5-519
U-9-001 U-9-005 U-9-011
U-9-021 U-9-022 U-9-024
U-9-501 U-9-519 U-9-701
U-12-001 U-12-005 U-12-011
U-12-020  UB9-022
18  AIR SPRING S-3830 2 Fits all models. Replaces S-22173
19 AIR SPRING MOUNTING KIT S-1981/2 2 U-7.5-001  U-7.5-501 U-7.5-519
U-9-001 U-9-005 U-9-011
U-9-020 U-9-021 U-9-022
U-9-701 U-14-001 U-14-005
U-14-011 U-14-015 U-14-020
U-14-021 U-14-022 U-14-023
U-14-701 U-15-011 U-17-001
U-17-011 U-17-020 U-17-021
UB9-022 UB14-022
$-20313/2 2 U-12-001 U-12-005 U-12-011
U-12-015 U-12-020 U-12-024
20  UNIVERSAL HEIGHT CONTROL VALVE VS-227 14 Fits all models. Includes height control valve,
(Not Shown) exhaust line fittings and spacer bracket
2] UNIVERSAL LINKAGE ASSEMBLY (Not Shown) ~ S-14187 14 Includes linkage assembly and hardware
22  DUMP VALVE (Not Shown) VS-23460 14 Includes dump valve and fittings
23 PRESSURE PROTECTION VALVE (Not Shown) ~ VS-1128 1 Includes valve only

4. Quantities for air control components are per trailer

NOTE: Identification tag can be found on the front of the roadside frame bracket or the inside of the curbside beam.
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Premier Hinge Assemblies - PRE 270

MANUFACTURING LTD.

Coupling Only:
- 270 & 271 Thimble

Standard Installation Kit:
= 270A: 270 Coupling, 501 Bolt Kit, 281 Air Chamber, 267 Air Chamber
Adapter Bracket, 271 Thimble

Optional Accessories:
- Air Chamber 282 Type-30 (pg 74): Provides a larger diaphragm

for greater shoe force compared to 281 Air Chamber

- Air Chamber Brackets (pg 74): 267H (3/4 in. / 19 mm),
267F(45/8in./ 117 mm)

- Thimbles (pg 74): 2718 (4 3/8in./ 111 mm)
271C(5 1/2in. / 140 mm)

- Drawbar Guides 378M (pg 73): Helps guide drawbar eye into coupling

- Wear Gage 14011 (pg 73): To determine hook wear limits

- Latch Gage 14026 (pg 73): To determine latch gap limit

- Bolt Kit 501 (pg 75): Bolts (2) 2 1/2 in. (2) 2 3/4 in., Locknuts (4)

SPECIFICATIONS
90,000 Ibs.

Maximum Gross Trailer Weight: (40,823 kq)

Like our 2200, our 270 also offers the most popular bolt mounting Max_lmum Tongue Welg_ht: 18,000 lbs. (8185 kg)
pattern in the industry. Low profile, wear resistant Premalloy and Ultimate Latch Capacity: 12,000 Ibs. (5443 kg)
easy quick latching are features that have made the 270 standard Maximum Eye X-Section: 113/16in. (46 mm)
with fleets around the world. Minimum Eye Opening: 23/8in. (60 mm)

‘ This coupling must be used with an air service chamber. Unit Weight: 26.3 Ibs. (11.8 kg)
STANDARD INSTALLATION DRAWING

M R —
LA b #281 AIR CHAMBER T
s =l
#267 AIR CHAMBER
[ BRACKET T /— 4X 925/32
e [] N 1
10172 == L
83 =— 1 P =T 2 38 ;— 3 sis
T Heeg s g .{I} _l_
i 1 G 11/8
L =i t
l [>— 23/4 —-I -
e 47016
[ S MOUNTING SURFACE
ON VEHICLE @11/2 I 81/4
7178 VA\ (X-MEMBER) (X-MEMBER DRILL)

Pushrod length should be 3 5/8 in. (32 mm) plus thickness of mounting structure for standard installations as illustrated.
REPLACEMENT PART INFORMATION

270PK Parts Kit Includes: ”6‘”

272: Latch *266: Spring ‘zm\

273: Pawl *271: Thimble 273 271
273A: Spring *274: Bolt *279
273C: Set Screw *274A: Locknut 275

274: Bolt *279: Shoe 2
274A: Locknut 272

275: Pin

275-50: Retaining Ring (2) O l —
27550 274
| *Not included in 270PK Parts Kit, available as 279PK Parts Kit. s

IMPORTANT GUIDELINES THAT APPLY TO ALL PREMIER SLACK REDUCING COUPLINGS
- Do not weld on any coupling assembly - Lubricate all coupling components at a8 minimum of S0 day intervals
- Always use Grade-8 fasteners properly torqued - Do not bind-up (Jackknife) any application as stresses can cause damage to products

- Do not apply lubricants to the coupling hook or components, resulting in fallure and detachment of the trailer while in use
- Air service chamber must be Type-24 or Type-30 with S0-120 PSl air supply
- Clean & inspect coupling for damage & excessive wear prior to each and every use
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Premier Hinge Assemblies - PRE 370

oupling Only:
- 370 & 271 Thimble

Standard Installation Kit:
= 370A: 370 Coupling, 502 Bolt Kit, 281 Air Chamber, 467 Air Chamber
Adapter Bracket, 271 Thimble

Optional Accessories:
= Air Chamber 282 Type-30 (pg 74): Provides a larger diaphragm
for greater shoe force compared to 281 Air Chamber

- Air Chamber Brackets (pg 74): 467H (3/4 in. / 19 mm),
467F (5 1/2in. / 140 mm)

- Thimbles (pg 74): 271B (4 3/8in./ 111 mm)
271C(51/2in. / 140 mm)

- Drawbar Guides 378 (pg 73): Helps guide drawbar eye into coupling

- Wear Gage 14011 (pg 73): To determine hook wear limits

- Latch Gage 14026 (pg 73): To determine latch gap limit

- Bolt Kit 502 (pg 75): Bolts (4) 2 1/2 in. (2) 2 3/4 in., Locknuts (6)

SPECIFICATIONS

Maximum Gross Trailer Weight: 50,000 lbs. (40,823 kg)
Maximum Tongue Weight: 18,000 lbs. (8,165 kg)
Used frequently in dump and pup applications, our popular 370 offers Ultimate Latch Capacity: 20,000 Ibs. (9.072kg)
users a low profile, high latch strength and our Premalloy body for Maximum Eye X-Section: 113/16in. (46 mm)
maximum wear. Minimum Eye Opening: 23/8in. (60 mm)
This coupling must be used with an air service chamber. Unit Weight: 30 lbs. (13.6 kg)

STANDARD INSTALLATION DRAWING
#467 AIR CHAMBER #281 AIR CHAMBER
HROcE 6% ©25/32
#467W WASHER (x-mmssaqv)alm]ﬁ f
16 :: 17016
s/16 8
1017/32 — = ‘ o
919/32 - == é %— 73/8 o I
— o I
515/32 [l @ @
A2m 21516 L S T
o— 2374 —-I 0\
l—— a7 fo— 3 —+]
[~ MouNmG surFace t s
ON VEHICLE
73016 WA\ P 71516

Pushrod length is 4 in. (102 mm)] plus thickness of mounting structure for standard installations as illustrated.
REPLACEMENT PART INFORMATION

370PK Parts Kit Includes: (— '
274A: Locknut 582A: Spring 375 I75A |
372B: Locking Pawl *266: Spring : *
373: Pawl *271: Thimble Is— 5 2
373A: Spring *274: Bolt 3 274A ;
373B: Spacer *274A: Locknut O 3728 S AW
374: Bolt *279: Shoe it |373A e
375: Bolt !
375A: Locknut H _ l
472: Latch : o
*Not included in 370PK Parts Kit, available as 279PK Parts Kit. =L S274A

IMPORTANT GUIDELINES THAT APPLY TO ALL PREMIER SLACK REDUCING COUPLINGS
- Do not weld on any coupling assembly - Lubricate all coupling components at a minimum of 90 day intervals
- Always use Grade-8 fasteners properly torqued - Do not bind-up (Jackknife) any application as stresses can cause damage to products
or components, resulting in failure and detachment of the trailer while in use

- Do not apply lubricants to the coupling hook
- Air service chamber must be Type-24 or Type-30 with S0-120 PSl air supply
- Clean & inspect coupling for damage & excessive wear prior to each and every use
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320 / 320A Hinge Assembly

p——83/4

221/32 2516
3 =
m 1 )
49/16 ;@ {it--—- { /'j/)
B ==A
: 135°
b4 5/8 321C LOCKNUT N
._l_r@éamo FLAT WASHER
113/16 359 FLANGE —
\"4
350 BRACKET =
o) N )
913/16 5 354 HOUSING \
10°
71/8 \}B‘

Pl
T:ﬁu BUSHING
351 BOLT & NUT (2 PIECES)

3 352 TAPER PIN
) 321D FLAT WASHER
Accepts 3 in. (76 mm) standard channel or square tubing. Sold as pair, 7/8 REF. 3218 BOLT

| 344 Rubber Bushings standard, 344A Poly optional (320A) 2 hinges.

SPECIFICATIONS
Max. Gross Trailer Weight (pair): 100,000 lbs. (45,359 kg) Each Hinge Includes:
Unit Weight (pair): 51.2 Ibs. (23.2 kg) 321B: Bolt 351: Bolt & Nut (2)

321C: Locknut *352: Taper Pin
321D: Flat Washer (2) 356: Housing

Bushing Replacement: 344 (Rubber) or 344A (Poly) 344: Bushing 359: Flange

Outside Diameter: 31/2in. (89 mm) 350: Bracket
Length: 41/2in. (114 mm) *352 Taper Pin includes the following parts: 3218, 321C, 321D.

' 440 / 440A Hinge Assembly

351 BOLT & NUT (2 PIECES)
448 BUSHING (2 PIECES)

Sold as pair,
2 hinges.

63/4

63/16 4248 @\ ,_J/‘t

P e

O]"\Aal BRACKET 0%15°) o

‘\653 SNAP RING (2 PIECES) -
442 PIN

447 BOLT (2 PIECES)

SS 5 ADJUSTMENT SHOE
"//,,’\\\\,--‘

49/16

-

Accepts 3 in. (76 mm) standard channel or square tubing. SV
| 448 Rubber Bushings standard, 448A Poly optional (440A)

SPECIFICATIONS

Max. Gross Trailer Weight (pair): 100,000 Ibs. (45,359 kg)

Each Hinge Includes:

Uit Wight. (pale) 53 = 1bs. [£5. k0] 351: Bolt & Nut(2)  445: Adjustable Shoe
4241 /424R: Housing 447: Bolt (2)
Bushing Replacement: 448 (Rubber) or 448A (Poly) 441: Bracket 448: Bushing (2)
Inside Diameter: 2 in. (51 mm) *442: Pin 653: Retaining Ring (2)
Outside Diameter: 3 1/2in. (89 mm)
Length: 13/4in. (44 mm) *448 Bushing is 2 pieces. *442 Pin includes the following parts: 653 (2).

IMPORTANT GUIDELINES THAT APPLY TO ALL PREMIER HINGE ASSEMBLIES

Never attempt weld repair of damaged or worn hinge components - The mounting structure the hinges are welded to must be of sufficient strength to

Clean and inspect hinge assemblies for damage or excessive wear before each and withstand load ratings of hinges

every use - Do not bind-up (Jackknife) any application as stresses can cause damage to products
All weld attachments should be performed by a certified welder skilled in structural or components, resulting in failure and detachment of the trailer while in use

welding
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Premier Swivel Drawbar Eye - PRE 207S

SPECIFICATIONS

207 Swivel Evye . : -
Maximum Gross Trailer Weight: 90,000 Ibs. (40,823 kg)
Maximum Tongue Weight: 2500Ibs (1,134 kg)
Inside Diameter: 23/8in. (60 mm)
k Unit Weight: See chart
63/4 C
\Seepagesior — 158 !——315/16* o A B —
Front End Housings |
ﬁemmm ™
- 208 / *208SPL Retaining Ring
- 416/ *416K Locknut el
*For use with 207K model only.
UNF-2A
D
MODEL A B C D SHAFT DIAMETER WEIGHT
207L | 91/4"(235mm) | 3" (76émm) | 121/4" (311 mm) [ 15" (381 mm) 2" (51 mm) 25.3Ibs. (11.5kg)
207S | 81/8" (206 mm) | 31/4"(83mm) | 113/8" (289 mm) [ 141/8" (359 mm) |  2"(51 mm) | 24.4Ibs. (11.1 kg)
207SE | 101/8" (257 mm) | 3" (76mm) | 131/8" (333 mm) | 157/8" (403 mm) 2" (51 mm) 26.1 Ibs. (11.8 kg)
207K | 81/8"(206 mm) [ 31/4" (83 mm) | 113/8" (289 mm) | 14 1/8" (359 mm) | 21/4" (57 mm) | 281bs. (12.7 kg)
Premier Front End Assembly - PRE 536B
536

' Front End Housings

i ith: 207K, 207S, 307K,
3075 & 4055 Swivel Drawbar Eyes Only

Bushing Options:
437 (Rubber), 437A (Poly) or *437AK (Poly): L : !
Inside Diameter: 2 in. (51 mm) or
*21,/4in.[57 mm)
Outside Diameter: 4 1/4 in. (108 mm)
Length: 4 1/2in. (114 mm)

@z25/8

Tl A

I 38

Ordering Information:
S536A: 536 Housing, 437 Rubber
Bushings & 349 Washer

536B: 536 Housing, 437A Poly
Bushings & 349 Washer

536BK: 536 Housing, 437AK Poly
Bushings & 349SEK Washer
* [used with 207K and 307K only]

/L%
i Z

L

SECTION A-A

7
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ABS Electrical Components

Part Number

Description

MER400 500 101 0

ABS/ECU Relay Valve 2S1M

MER400 500 104 0

ABS/ECU Relay Valve 2S1M

Part Number

Description

MER400 500 103 0

ABS/ECU Relay Valve 2S2M

Part Number

Description

MER441 032 808 0

ABS Wheel Sensor (15”)

Part Number Description
MER449 326 0050 ABS Power Cable, 20” With Packard Connector
Part Number Description

MER449 441 060 0

ABS Relay Valve Connection Cable, 20”

MER449 441 080 0

ABS Relay Valve Connection Cable, 26” (Tri-Axle)

MER449 441 1100

ABS Relay Valve Connection Cable, 36’ (Quad-Axle)

Part Number

Description

MER449 713018 0

ABS Sensor Extension Cable, 6’

MER449 7130300

ABS Sensor Extension Cable, 10’

MER449 713 090 0

ABS Sensor Extension Cable, 29.5’

MER449 7131200

ABS Sensor Extension Cable, 39’

Part Number Description
MER472 195 033 0 ABS Relay Valve
Part Number Description

MER 899 759 815 4

ABS Sensor Clip
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WEATHER-TITE™
PERMAPLUG

QcpP™
Quick-Change Plug

nser
artridge
H iw 1

s

WEATHERTITE™ Zin Die-Cast Plug
PERMAPLUG™

Electrical Wiring Components

Part Number Description

PHI 15-720 Female Socket 7-Way Split Pin - Metal
Part Number Description

PHI 15-730 Male Plug 7-Way Split Pin - Metal
Part Number Description

PHI 15-740 Socket Boot

Part Number Description

PHI 16-720 STA-DRY® 2-Hole, Wire Insertion, Split Pin
Part Number Description

PHI 16-730 Male Plug 7-Way Split Pin - Plastic
Part Number Description

PHI 22-9711 Cable 15’ Duracoil One Plug

Part Number Description

PHI 30-9621 Cable 15’ ABS Lectracoil Two Plugs
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Part Number Description

i SEA 10200.5 Check Valve, One Way 1/2”
SEA 10200 3/8 Check Valve, One Way 3/8”
Part Number Description
SEA 110257 Pressure Protection Valve 3/8”
Part Number Description
SEA 110360 Service Relay Valve (2 Delivery Ports)
Part Number Description
SEA 110376 Emergency Relay Control Valve 3/8”
Part Number Description
SEA 110410 Service Relay Valve (2 Delivery Port)
Part Number Description
SEA 110580 Control Line Valve 3/8”

DEL(2)

www.ansermfg.com Quality Trailer Systems Built for the Long Haul 108




AnseER

MANUFACTURING LTD.

Air Components

Part Number Description
SEA 110800 Control Valve - Spring Brake

Part Number Description
SEA 17600-B Control Valve - Push/Pull Emergency Release
Part Number Description
SEA 2250 Line Filter

Part Number Description
TEC 10221 Junction Box Electrical

Part Number Description
TEC 14022 Flipper Valve, TW-1

Part Number Description
TEC 159-666 Tee Aluminum 3-Port 3/8”
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Electrical Components

Part Number Description
TEC 665-6 Terminal Strip 6-Stud
Part Number Description

TEX 01121-724AM

\Wire 2C/14G Ultraflex

TEX 01121-734A5

\Wire 3C/14G Ultraflex

TEX 01121-744A5 Wire 4C/14G
TEX 04121-764A5 Wire 6C/14G
TEX 04121-764AM Wire 7C/14G

TEX 04122-03-050

Wire 7C (4/14, 2/10, 1/8) ABS Green Ultraflex
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MANUFACTURING LTD.

821 Fairweather Road
Vernon, BC

V1T 8T9

Phone: 1-250-545-7070

Fax: 1-250-542-0720

E-mail: anser@shawcable.com
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